SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

FCC/IC RF Test Report

APPLICANT : Atheros Communications, Inc.
EQUIPMENT : 802.11a/b/g/n with Beam Foaming (Module)
BRAND NAME . Atheros

MODEL NAME . AR5BHB112

FCC ID . PPD-AR5BHB112

IC . 4104A-AR5BHB112

STANDARD . FCC Part 15 Subpart E

IC RSS-210 Issue 7
CLASSIFICATION : Unlicensed National Information Infrastructure (UNII)

The WiFi module was tested on extended card inserted to a host laptop PC.

The product was received on Oct. 08, 2010 and completely tested on Nov. 10, 2010. We,
SPORTON INTERNATIONAL INC., would like to declare that the tested sample has been
evaluated in accordance with the procedures given in ANSI C63.4-2003 and shown
compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of SPORTON INTERNATIONAL INC., the test report shall not be reproduced except

in full.
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SUMMARY OF TEST RESULT

Report FCC Rule IC Rule Description Limit Result Remark
Section
0 )
31 15.403() AQ.2 26dB & 99% Bandwidth i N/A i
Measurement
Power Spectral Density <4,11, 17 dBm
3.2 15.407(2) A9.2 Measurement (depend on band) Pass
33 i i Average Power i N/A i
Measurement
Output Power <17, 24,30 dBm
3.4 15.407(2) A9:2 Measurement (depend on band) Pass
<-17,-27 dBm
35 15.407(b) A9.3 ,\?j‘;‘:ufedmggit (depend on Pass -
band)&15.209(a)
3.6 15.407(b) A9.3 Peak Excursion Ratio <13dB Pass -
Measurement
37 15.407(q) A9 5 Frequency Stability Within Operation Pass i
Measurement Band
Radiated Emission <-17,-27 dBm Under limit
3.8 15.407(b) A9.3 Measurement (depend on Pass 0.32 dB at
band)&15.209(a) 5350.55 MHz
- Under limit
A E
3.9 15.207 Gen7.22 |A€ C&Z‘lﬁfedme”;t'ss'on 15.207(a) Pass 15.9 dB at
0.198 MHz
310 15.407(c) A9 5 Automatically .D|§cont|nue DISCOI’l.tInl.Je Pass i
Transmission Transmission
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Report No. : FR0OO0823B

1 General Description

1.1 Applicant

Atheros Communications, Inc.
1700 Technology Drive, San Jose, CA 95110, United States

1.2 Manufacturer

Atheros Communications, Inc.
1700 Technology Drive, San Jose, CA 95110, United States

1.3 Testing Site Facilities

Test Site SPORTON INTERNATIONAL INC.

Test Site Location

No. 52, Hwa Ya 1* Rd., Hwa Ya Technology Park,
Kwei-Shan Hsiang, Tao Yuan Hsien, Taiwan, R.O.C.
TEL: +886-3-3273456 / FAX: +886-3-3284978

Sporton Site No.

FCCI/IC Registration No.

Test Site No.
COO05-HY

03CHO5-HY

TW1022/4086B-1

1.4 Applied Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

¢

¢

¢

¢

FCC Part 15 Subpart E
IC RSS-210 Issued 7

FCC Public Notice DA 02-2138, (Measurement Guidelines of UNII)

ANSI C63.4-2003

Remark:

1.

All test items were verified and recorded according to the standards and without any deviation

during the test.

This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B

(DoC), recorded in a separate test report.

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : PPD-AR5BHB112

IC : 4104A-AR5BHB112
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1.5 Ancillary Equipment List

Item |Equipment Trade Name [Model Name|FCC ID Data Cable Power Cord
AC I/P:
Unshielded, 1.2 m
1. |Notebook Lenovo 0769 FCC DoC N/A
DC O/P:
Shielded, 1.8 m
AC I/P:
Unshielded, 1.2 m
2. |Notebook Lenovo N200 FCC DoC N/A
DC O/P:
Shielded, 1.8 m
3. |LCD Monitor Lenovo 6135-AB1 FCC DoC Shielded, 1.6 m Unshielded, 1.8 m
4. |[iPod Apple A1285 FCC DoC Shielded, 1.0 m N/A
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2 Equipment Under Test

2.1 General Information of EUT

Product Feature & Specification
Equipment 802.11a/b/g/n with Beam Foaming (Module)
Brand Name Atheros
Model Name AR5BHB112
FCC ID PPD-AR5BHB112
IC 4104A-AR5BHB112
5150 MHz ~ 5250 MHz
Tx/Rx Frequency Range 5250 MHz ~ 5350 MHz
5470 MHz ~ 5725 MHz
Beam-Forming This device supports beam-forming technology
Type of Antenna Connector IPEX
HW Version HB112-251
Test SW Version ART 1.8
Type of Modulation OFDM (BPSK / QPSK / 16QAM / 64QAM)
EUT Stage Engineering Prototype
Remark:

1. For other wireless features of this EUT, test report will be issued separately.

2. This test report recorded only product characteristics and test results of Unlicensed National
Information Infrastructure (UNII).

3. The above EUT's information was declared by manufacturer. Please refer to the specifications or

user's manual for more detailed description.
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2.2 Carrier Frequency Channel

802.11a Carrier Frequency Channel
Freq. Freq. Freq. Freq.
h I h I h I h |
Channe (MH2) Channe (MH2) Channe (MH2) Channe (MH2)
36 5180 40 5200 44 5220 48 5240
52 5260 56 5280 60 5300 64 5320
100 5500 104 5520 108 5540 112 5560
116 5580 120 5600 124 5620 128 5640
132 5660 136 5680 140 5700 - -
802.11n (HT-20) Carrier Frequency Channel
Freq. Freq. Freq. Freq.
Channel Channel Channel Channel
(MHz) (MHz) (MHz) (MHz)
36 5180 40 5200 44 5220 48 5240
52 5260 56 5280 60 5300 64 5320
100 5500 104 5520 108 5540 112 5560
116 5580 120 5600 124 5620 128 5640
132 5660 136 5680 140 5700 - -
802.11n (HT-40) Carrier Frequency Channel
Freq. Freq. Freq. Freq.
Channel Channel Channel Channel
(MHz) (MHz) (MHz) (MHz)
38 5190 46 5230 54 5270 62 5310
102 5510 110 5550 118 5590 126 5630
134 5670 - - - - - -
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2.3 Maximum Output Power

2.3.1 Average Conducted Power

The device has the maximum average conducted power as below:

<Normal Mode: 3x3>

Frequency Range

Band | RF Power

Mod dBm
(MH2) ode ( )
Chain 0 Chain 1 Chain 2 Total Power
5150 ~ 5250 802.11a 9.13 8.75 7.47 13.28
. R Band Il RF Power
requency Range
Mode dBm
(MHz) ( )
Chain 0 Chain 1 Chain 2 Total Power
5250 ~ 5350 802.11a 16.14 14.88 14.78 20.08
= o Band Il RF Power
requency Range
Mod dBm
(MH2) ode ( )
Chain 0 Chain 1 Chain 2 Total Power
5470 ~ 5725 802.11a 16.72 16.37 14.72 20.79
<Normal Mode: 2x3>
= 5 Band | RF Power
requency Range
Mode dBm
(MHz) ( )
Chain 0 Chain 1 Total Power
5150 ~ 5250 802.11a 11.89 10.73 14.36
= 5 Band Il RF Power
requency Range
Mod dBm
(MH2) ode ( )
Chain 0 Chain 1 Total Power
5250 ~ 5350 802.11a 16.09 15.32 18.73
= 5 Band Il RF Power
requency Range
Mode dBm
(MHz) ( )
Chain 0 Chain 1 Total Power
5470 ~ 5725 802.11a 15.84 15.72 18.79
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<Beam-Forming On: 3x3>

Frequency Range

Band | RF Power

Mod dBm
(MH2) ode ( )
Chain 0 Chain 1 Chain 2 Total Power
802.11n HT-20 9.93 8.56 8.15 13.72
5150 ~ 5250
802.11n HT-40 12.38 11.07 10.88 16.27
. = Band Il RF Power
requency Range
Mod dBm
(MH2) ode ( )
Chain 0 Chain 1 Chain 2 Total Power
802.11n HT-20 15.98 14.55 14.84 19.94
5250 ~ 5350
802.11n HT-40 15.77 14.72 14.72 19.87
= o Band Il RF Power
requency Range
Mod dBm
(MH2) ode ( )
Chain 0 Chain 1 Chain 2 Total Power
802.11n HT-20 16.82 16.42 14.93 20.90
5470 ~ 5725
802.11n HT-40 16.11 15.78 14.12 20.19
<Beam-Forming On: 2x3>
= . Band | RF Power
requency Range
Mode dBm
(MHz) ( )
Chain 0 Chain 1 Total Power
802.11n HT-20 11.87 10.92 14.43
5150 ~ 5250
802.11n HT-40 14.38 12.95 16.73
= 5 Band Il RF Power
requency Range
Mode dBm
(MHz) ( )
Chain 0 Chain 1 Total Power
802.11n HT-20 16.78 15.23 19.08
5250 ~ 5350
802.11n HT-40 15.27 14.53 17.93
= 5 Band Il RF Power
requency Range
Mode dBm
(MHz) ( )
Chain 0 Chain 1 Total Power
802.11n HT-20 16.16 15.78 18.98
5470 ~ 5725
802.11n HT-40 15.12 14.78 17.96
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<Beam-Forming Off: 3x3>

Frequency Range

Band | RF Power

TEL : 886-3-327-3456

FAX : 886-3-328-4978
FCC ID : PPD-AR5BHB112
IC : 4104A-AR5BHB112

Mod dBm
(MH2) ode ( )
Chain 0 Chain 1 Chain 2 Total Power
802.11n HT-20 10.87 9.91 8.56 14.65
5150 ~ 5250
802.11n HT-40 13.02 11.67 10.68 16.67
. = Band Il RF Power
requency Range
Mod dBm
(MH2) ode ( )
Chain 0 Chain 1 Chain 2 Total Power
802.11n HT-20 15.98 14.55 14.84 19.94
5250 ~ 5350
802.11n HT-40 15.77 14.72 14.72 19.87
= o Band Il RF Power
requency Range
Mod dBm
(MH2) ode ( )
Chain 0 Chain 1 Chain 2 Total Power
802.11n HT-20 16.82 16.42 14.93 20.90
5470 ~ 5725
802.11n HT-40 16.11 15.78 14.12 20.19
<Beam-Forming Off: 2x3>
= 5 Band | RF Power
requency Range
Mode dBm
(MHz) ( )
Chain 0 Chain 1 Total Power
802.11n HT-20 10.87 9.91 13.43
5150 ~ 5250
802.11n HT-40 13.02 11.67 15.41
= 5 Band Il RF Power
requency Range
Mode dBm
(MHz) ( )
Chain 0 Chain 1 Total Power
802.11n HT-20 15.98 14.55 18.33
5250 ~ 5350
802.11n HT-40 15.77 14.72 18.29
= 5 Band Il RF Power
requency Range
Mode dBm
(MHz) ( )
Chain 0 Chain 1 Total Power
802.11n HT-20 16.82 16.42 19.63
5470 ~ 5725
802.11n HT-40 16.11 15.78 18.96
SPORTON INTERNATIONAL INC. Page Number : 11 of 691

Report Issued Date : Nov. 17, 2010

Report Version

: Rev. 01




SPORTON LAB.

FCCI/IC RF Test Report

Report No. : FROO0823B

2.3.2 Output Conducted Power

The device has the maximum output conducted power as below:

<Normal Mode: 3x3>

Frequency Range

Band | RF Power

Mode dBm
(MHz) ( )
Chain 0 Chain 1 Chain 2 Total Power
5150 ~ 5250 802.11a 9.59 8.31 7.1 13.22
. = Band Il RF Power
requency Range
Mod dBm
(MH2) ode ( )
Chain 0 Chain 1 Chain 2 Total Power
5250 ~ 5350 802.11a 16.31 14.78 14.43 20.02
. R Band Il RF Power
requency Range
Mode dBm
(MHz) ( )
Chain 0 Chain 1 Chain 2 Total Power
5470 ~ 5725 802.11a 16.28 15.23 14.83 20.26
<Normal Mode: 2x3>
= o Band | RF Power
requency Range
Mod dBm
(MH2) ode ( )
Chain 0 Chain 1 Total Power
5150 ~ 5250 802.11a 12.30 10.94 14.68
= 5 Band Il RF Power
requency Range
Mode dBm
(MHz) ( )
Chain 0 Chain 1 Total Power
5250 ~ 5350 802.11a 16.76 15.05 19.00
= 5 Band Il RF Power
requency Range
Mod dBm
(MH2) ode ( )
Chain 0 Chain 1 Total Power
5470 ~ 5725 802.11a 16.44 16.57 19.52
SPORTON INTERNATIONAL INC. Page Number : 12 of 691
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<Beam-Forming On: 3x3>

Frequency Range

Band | RF Power

Mod dBm
(MH2) ode ( )
Chain 0 Chain 1 Chain 2 Total Power
802.11n HT-20 9.76 8.43 7.82 13.52
5150 ~ 5250
802.11n HT-40 11.25 10.09 9.14 15.02
. = Band Il RF Power
requency Range
Mod dBm
(MH2) ode ( )
Chain 0 Chain 1 Chain 2 Total Power
802.11n HT-20 15.97 14.28 14.78 19.84
5250 ~ 5350
802.11n HT-40 15.46 14.50 14.53 19.62
= o Band Il RF Power
requency Range
Mod dBm
(MH2) ode ( )
Chain 0 Chain 1 Chain 2 Total Power
802.11n HT-20 15.90 16.44 14.53 20.47
5470 ~ 5725
802.11n HT-40 15.56 15.59 13.88 19.85
<Beam-Forming On: 2x3>
= . Band | RF Power
requency Range
Mode dBm
(MHz) ( )
Chain 0 Chain 1 Total Power
802.11n HT-20 11.68 11.21 14.46
5150 ~ 5250
802.11n HT-40 14.23 13.38 16.84
= 5 Band Il RF Power
requency Range
Mode dBm
(MHz) ( )
Chain 0 Chain 1 Total Power
802.11n HT-20 17.17 15.40 19.38
5250 ~ 5350
802.11n HT-40 15.17 14.02 17.64
= 5 Band Il RF Power
requency Range
Mode dBm
(MHz) ( )
Chain 0 Chain 1 Total Power
802.11n HT-20 16.69 16.30 19.51
5470 ~ 5725
802.11n HT-40 15.44 15.58 18.52
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<Beam-Forming Off: 3x3>

Frequency Range

Band | RF Power

TEL : 886-3-327-3456

FAX : 886-3-328-4978
FCC ID : PPD-AR5BHB112
IC : 4104A-AR5BHB112

Mod dBm
(MH2) ode ( )
Chain 0 Chain 1 Chain 2 Total Power
802.11n HT-20 11.21 10.33 8.75 14.98
5150 ~ 5250
802.11n HT-40 13.27 12.01 10.51 16.85
. = Band Il RF Power
requency Range
Mod dBm
(MH2) ode ( )
Chain 0 Chain 1 Chain 2 Total Power
802.11n HT-20 15.97 14.28 14.78 19.84
5250 ~ 5350
802.11n HT-40 15.46 14.50 14.53 19.62
= o Band Il RF Power
requency Range
Mod dBm
(MH2) ode ( )
Chain 0 Chain 1 Chain 2 Total Power
802.11n HT-20 15.90 16.44 14.53 20.47
5470 ~ 5725
802.11n HT-40 15.56 15.59 13.88 19.85
<Beam-Forming Off: 2x3>
= 5 Band | RF Power
requency Range
Mode dBm
(MHz) ( )
Chain 0 Chain 1 Total Power
802.11n HT-20 11.21 10.33 13.80
5150 ~ 5250
802.11n HT-40 13.27 12.01 15.70
= 5 Band Il RF Power
requency Range
Mode dBm
(MHz) ( )
Chain 0 Chain 1 Total Power
802.11n HT-20 15.97 14.28 18.22
5250 ~ 5350
802.11n HT-40 15.46 14.50 18.02
= 5 Band Il RF Power
requency Range
Mode dBm
(MHz) ( )
Chain 0 Chain 1 Total Power
802.11n HT-20 16.76 15.60 19.23
5470 ~ 5725
802.11n HT-40 15.56 15.59 18.59
Remark: The EUT is programmed to transmit signal continuously for all testing.
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2.4 Antenna Information

<Beam-Forming On>

The device is 3x3 configuration and 3 PIFA antennas are utilized for radiation emission testing. The

antenna composite gain on different frequency range is shown in the following table:

Frequency Range

Antenna Gain

Composite Gain

Brand / Model Name Type (MH2) (dBi) (dBi)
Wistron Neweb
Corporation / PIFA 5150 ~ 5350 3.08 7.85
EBJ Aux. + EBJ Aux.
Wistron Neweb
Corporation / PIFA 5470 ~ 5725 4.76 9.53

EBJ Main + EBJ Main

The device is 2x3 configuration and 3 PIFA antennas are utilized for radiation emission testing. The

antenna composite gain on different frequency range is shown in the following table:

Frequency Range

Antenna Gain

Composite Gain

Brand / Model Name Type . .
yp (MHz) (dBi) (dBi)
Wistron Neweb
Corporation / PIFA 5150 ~ 5350 3.08 6.09
EBJ Aux. + EBJ Aux.
Wistron Neweb
Corporation / PIFA 5470 ~ 5725 4.76 7.77
EBJ Main + EBJ Main
SPORTON INTERNATIONAL INC. Page Number : 15 of 691
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<Beam-Forming Off>

The device is 3x3 configuration and 3 PIFA antennas are utilized for radiation emission testing. The

antenna gain on different frequency range is shown in the following table:

Frequency Range Antenna Gain
Brand / Model Name Type (MH2) (dBi)
Wistron Neweb
Corporation / PIFA 5150 ~ 5350 3.08
EBJ Aux. + EBJ Aux.
Wistron Neweb
Corporation / PIFA 5470 ~ 5725 4.76
EBJ Main + EBJ Main

The device is 2x3 configuration and 3 PIFA antennas are utilized for radiation emission testing. The

antenna gain on different frequency range is shown in the following table:

TEL : 886-3-327-3456

FAX : 886-3-328-4978
FCC ID : PPD-AR5BHB112
IC : 4104A-AR5BHB112

Frequency Range Antenna Gain
Brand / Model Name Type .
yp (MH2) (dBi)
Wistron Neweb
Corporation / PIFA 5150 ~ 5350 3.08
EBJ Aux. + EBJ Aux.
Wistron Neweb
Corporation / PIFA 5470 ~ 5725 4.76
EBJ Main + EBJ Main
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2.5 Worst-case Configuration and Test Mode

The 3x3 and 2x3 configurations were used for conducted and radiated testing in this report. The WiFi
module was tested as a modular. The module was tested outside of the laptop via an extender.

The EUT has been associated with peripherals pursuant to ANSI C63.4-2003 and configuration
operated in a manner tended to maximize its emission characteristics in a typical application.
Frequency range investigated: conducted emission (150 kHz to 30 MHz), radiated emission (30 MHz to
the 10th harmonic of the highest fundamental frequency or to 40 GHz, whichever is lower).

WORST-CASE CONFIGURATION AND MODE

The worst-case data rates are determined to be as follows for each mode, based on the investigations
by measuring the average power, output power and PPSD across all the data rates, bandwidths,
modulations and spatial stream modes.

Thus all tests were made with following data rates:

802.11a mode, 20 MHz Channel Bandwidth, 9 Mb/s, OFDM Modulation;

802.11n HT20 mode, 20 MHz Channel Bandwidth, MCSO0, 6.5 Mb/s, OFDM Modulation;

802.11n HT40 mode, 40 MHz Channel Bandwidth, MCSO0, 13.5 Mb/s, OFDM Modulation;

In addition, the radiated emission power is higher when Beam Forming is on, thus, all the radiated
emission tests were performed with Beam Forming on; plus, the composite antenna gains were taken
into the consideration for calculating transmit power limits; therefore, all the data listed in this report will
adhere to both Beam Forming and non Bean Forming cases.

This device has been evaluated as module of mobile device, as well as portable device. Therefore, for
radiated spurious emission, the EUT antenna has been tested in X,Y, and Z axis to simulate mobile and
portable position. The worst case position is Z-axis, only data from Z-axis was recorded in this report.
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2.6 Connection Diagram of Test System

<WLAN Tx Mode>

120 Vac / 60 Hz
E Adapter

Notebook EUT

Antenna

<AC Conducted Emission Mode>

120 Vac / 60 Hz
120 Vac / 60 Hz
Adapter

: i 8
===/ ==

Adapter
LCD Monitor Notebook EUT D

Antenna

2.7 RF Utility

The programmed RF Utility “Art”, is installed in notebook to provide channel selection, power level, data
rate and the application type. RF Utility can send transmitting signal for all testing. The RF output power
selection is for the setting of RF output power expected by the customer and is going to be fixed on the

firmware of the final end product.
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3 Test Result
3.1 26dB & 99% Bandwidth Measurement
3.1.1 Limit of 26dB & 99% Bandwidth

There is no restriction limits for bandwidth. The maximum conducted output power can be limited by

measured emission bandwidth (B). For the band 5.15~5.25 GHz, the maximum conducted output

power over the frequency band of operation shall not exceed the lesser of 50 mW (17dBm) or 4 dBm
+ 10log B. For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the maximum conducted output power

over the frequency bands of operation shall not exceed the lesser of 250 mW (24dBm) or 11 dBm +
10log B.

3.1.2 Measuring Instruments

See list of measuring instruments of this test report.

3.1.3 Test Procedures

1
2
3.
4

The testing follows FCC Public Notice DA 02-2138 (Measurement Guidelines of UNII).

The RF output of EUT was connected to the spectrum analyzer by a low loss cable.

Read RBW and repeat measurement as needed until the RBW/BW ratio is approximately 1%.
Use a RBW = approximately 1% of the emission bandwidth; Set the VBW > RBW; Use a peak
detector.

Measure the maximum width of the emission that is 26 dB relative to the peak of the emission

and 99% occupied bandwidth.

3.1.4 Test Setup

e ]

Spectrum Analyzer EUT
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3.1.5 Test Result of 26dB and 99% Bandwidth

Test Mode : 802.11a L/M/H channels  [Temperature : 25~27°C

Test Engineer : |Lewis He Relative Humidity : |64~66%

<Normal Mode: 3x3>

802.11a
Channel Ffe(&l:_'ezf)‘cy 26dB Bandwidth (MHz)
Chain 0 Chain 1 Chain 2
36 5180 26.09 25.35 24.01
44 5220 25.22 24.69 24.28
48 5240 24.92 24.93 23.91
52 5260 37.43 32.47 35.60
60 5300 36.02 35.14 38.73
64 5320 32.71 35.38 39.35
100 5500 34.97 40.07 40.38
120 5600 36.83 39.68 41.02
140 5700 43.09 39.62 44.98
802.11a
Channel F“‘(Jmezf)‘cy 99% Occupied Bandwidth (MHz)
Chain 0 Chain 1 Chain 2
36 5180 17.33 17.11 17.04
44 5220 17.27 17.14 17.07
48 5240 17.29 17.13 17.07
52 5260 18.51 17.83 18.84
60 5300 18.58 18.22 20.51
64 5320 18.26 18.13 20.23
100 5500 18.72 20.02 22.26
120 5600 19.68 20.50 23.35
140 5700 24.01 19.66 27.37
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<Normal Mode: 2x3>

802.11a
Channel Ffe(mezf;cy | 26dB Bandwidth (MHz) .
Chain 0 Chain 1

36 5180 25.87 25.48

44 5220 25.33 24.99

48 5240 25.52 24.98

52 5260 36.98 35.38

60 5300 36.66 32.74

64 5320 32.71 35.38

100 5500 38.98 41.27

120 5600 36.99 39.47

140 5700 38.52 37.41

802.11a
Channel F"?mezf;cy 99% Occupied Bandwidth (MHz)
Chain 0 Chain 1

36 5180 17.33 17.09

44 5220 17.29 17.11

48 5240 17.24 17.13

52 5260 18.66 18.03

60 5300 18.58 17.96

64 5320 18.26 18.13

100 5500 19.40 21.98

120 5600 19.92 21.43

140 5700 19.18 20.23
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<Normal Mode: 3x3>

26 dB & 99% Bandwidth Plot on 802.11a Channel 36 - Chain 0

% Agilent 16:96:29 Oct 19, 2616

R T |Freq/ChanneI

Ch Freq
Nccupied Bandwidth

2.18 GHz

Center Freq

Trig Free |l ¢ 15000000 GHz

| StartFreq
5.15500088 GHz

Ref 28 dBm #Atten 30 dB
#Peak T StopFreq
Log [ - 5.20500008 GHz
10 & i ©
dB/ CF Step
Offst poedl 5 5.00000008 MHz
25.7 Auto Man
dB

Freq Offset

Center 5.180 88 GHz
#Res BH 300 kHz

#YBW 918 kHz

Span 50 Mz B.0BE0AGEE Hz
#Sweep 500 ms (1001 pts)

Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon g 0ff
17.3305 MHz % dB -26.008 4B
Transmit Freq Error  -51.193 kHz
% dB Banduidth 26.885 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 36 - Chain 1

. Agilent 16:04:52 Oct 19, 2018 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I StopFreq
Log | | 5.26560600 GHz
168 & E+3
dB/ CF Step
Offat # S 5.00000000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.1068 MHz % dB -26.008 4B
Transmit Freq Error  -47.846 kHz
% ¢B Bandwidth 25.353 MHz*
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26 dB & 99% Bandwidth Plot on 802.11a Channel 36 - Chain 2

. Agilent 16:02:24 Oct 19, 2010 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.20560000 GHz
16 ¢ ' >
dB/ CF Step
Offst @ S 5.00008000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
17.8393 MHz % dB -26.008 4B
Transmit Freq Error  -23.200 kHz
% ¢B Bandwidth 24,182 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 44 - Chain O

. Agilent 16:13:22 Oct 19, 2018 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log - e 524500800 GHz
16 & &
dB/ CF Step
Offst 2 5 .00000000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.2656 MHz % dB -26.008 4B
Transmit Freq Error  -75.819 kHz
% ¢B Bandwidth 25.215 MHz*
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26 dB & 99% Bandwidth Plot on 802.11a Channel 44 - Chain 1

# Agilent 16:15:39 Oct 19, 2610 RL [Freq/Channel
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 5.24500000 GHz
16 & E+3
dB/ CF Step
Offat # = 5.00000000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
17.1484 MHz % dB -26.008 4B
Transmit Freq Error 40,874 kHz
% ¢B Bandwidth 24,688 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 44 - Chain 2

% Agilent 16:16:50 0Oct 19, 2018

RL S|Freg/Channel

Center Freq

Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500688 GHz
Ref 26 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.24500000 GHz
168 43 f L+
dB/ CF Step
Offst al 5 5.00008000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.220 00 GHz Span 50 Mz || 200000000 Hz
#Res BH 300 kHz #VBHW 918 kHz  #5weep 506 ms (1081 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
17.0672 MHz ® dB -26.06 dB
Transmit Freq Error  -39.555 kHz
% dB Banduidth 24.276 MHz*
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26 dB & 99% Bandwidth Plot on 802.11a Channel 48 - Chain 0
R T $[Freq/Channel]

i Agilent 16:21:06 0Oct 19, 2010

Center Freq

Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log N — 526500000 GHz
19 < S
dB/ CF Step
Offst > . .00000000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.2949 MHz % dB -26.008 4B
Transmit Freq Error 46,471 kHz
% ¢B Bandwidth 24,913 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 48 - Chain 1

% Agilent 16:19:31 Oct 19, 2616

R T S|Freg/Channel

Center Freq

Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.26560000 GHz
16 ¢ ' >
dB/ CF Step
Offst 2 - 5.00008000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
17.1317 MHz % dB -26.008 4B

Transmit Freq Error  -46.818 kHz
% ¢B Bandwidth 24,926 MHz*
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26 dB & 99% Bandwidth Plot on 802.11a Channel 48 - Chain 2

% Agilent 16:18:05 0Oct 19, 2018

R S |Freq/ChanneI

Center Freq

Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.26560000 GHz
16 ¢ ! Y
dB/ CF Step
Offet > S 5.00000000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.80691 MHz % dB -26.008 4B
Transmit Freq Error  -66.546 kHz
% ¢B Bandwidth 23.983 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 52 - Chain 0

% Agilent 16:22:32 0Oct 19, 2018

RL S|Freg/Channel

Center Freq

Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log N 5.28560000 GHz
16 & hdl
dB/ = = CF Step
Offst | 5.80000800 MH2
26 Auto Man
dB
Freq Offset
Center 5.268 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.5099 MHz % dB -26.008 4B
Transmit Freq Error  -166.182 kHz
% ¢B Bandwidth 37.428 MHz*
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26 dB & 99% Bandwidth Plot on 802.11a Channel 52 - Chain 1

# Agilent 16:40:27 0Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log " ! 5.28560600 GHz
16 Y L
dB/ = % CF Step
Offst [ ==|| 5.00060000 MHz
26 Auto Man
dB
Freq Offset
Center 5.268 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.8330 MHz % dB -26.008 4B
Transmit Freq Error  57.861 kHz
% ¢B Bandwidth 32.472 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 52 - Chain 2

# Agilent 16:41:49 0Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log ! 5.28560600 GHz
19 < £
dB/ = bk CF Step
Offst [P | 500086006 MHz
26 Auto Man
dB
Freq Offset
Center 5.268 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #Sweep DAB ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.8369 MHz % dB -26.008 4B
Transmit Freq Error  127.135 kHz
% ¢B Bandwidth 35.604 MHz*
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26 dB & 99% Bandwidth Plot on 802.11a Channel 60 - Chain 0
4 Agilent 16:45:43 Oct 19, 2010

RL S|Freg/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log ! 532560600 GHz
10 & d
dB/ P - CF Step
Offst | 5.00600008 MHz
26 Auto Man
dB
Freq Offset
Center 5.308 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.5760 MHz % dB -26.008 4B
Transmit Freq Error  -113.121 kHz
% ¢B Bandwidth 36,016 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 60 - Chain 1
H Agilent 16:44:12 Oct 19, 2618

RL S|Freg/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 532560600 GHz
19 & ¢
dB/ =i i CF Step
Offst 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.308 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.2235 MHz % dB -26.008 4B
Transmit Freq Error 162547 kHz
% ¢B Bandwidth 35.135 MHz*
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26 dB & 99% Bandwidth Plot on 802.11a Channel 60 - Chain 2

i Agilent 16:43:24 0Oct 19, 2010

RL S|Freg/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 5.32500088 GHz
19 # .
dB/ = Wi CF Step
Offst | 5.90668806 MHz
26 Auto Man
dB
Freq Offset
B.6000060E Hz

Center 5308 08 GHz Span 58 MHz

#Res BH 390 kHz #UBH 1.2 MHz  #Sweep 500 ms (1061 pts)

Occupied Bandwidth Occ BW % Par  99.80 1
20.5138 MHz % dB -26.008 4B

Transmit Freq Error  73.254 kHz

% dB Banduidth 38.727 MHz*

Signal Track
On Off]

26 dB & 99% Bandwidth Plot on 802.11a Channel 64 - Chain O

# Agilent 16:47:04 0Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o 5.34560600 GHz
16 hJ
dB/ = = CF Step
Offst [ =| 5.60000000 MHz
26 Auto Man
dB
Freq Offset
Center 5.328 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.2633 MHz % dB -26.008 4B
Transmit Freq Error  -91.417 kHz
% ¢B Bandwidth 32,718 MHz*
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26 dB & 99% Bandwidth Plot on 802.11a Channel 64 - Chain 1

i Agilent 16:47:57 Oct 19, 2010

R T S|Freg/Channel

Center Freq

Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log ' 5.34560600 GHz
10 b 3
dB/ s A CF Step
Offst P =i| 5.60000000 MHz
26 Auto Man
dB
Freq Offset
Center 5.328 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.1297 MHz % dB -26.008 4B
Transmit Freq Error  -73.629 kHz
% ¢B Bandwidth 35,379 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 64 - Chain 2

% Agilent 16:49:01 Oct 19, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log ' ! 5.34500000 GHz
16
dB/ = = CF Step
Offst | 500000008 M4z
26 Auto Man
dB
Freq Offset
Center 5.328 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
20.2275 MHz % dB -26.008 4B

Transmit Freq Error  5.482 kHz
% ¢B Bandwidth 39.353 MHz*
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26 dB & 99% Bandwidth Plot on 802.11a Channel 100 - Chain 0

4 Agilent 16:53:11 Oct 19, 2610 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 5.52560600 GHz
16 > A4
dB/ - = CF Step
Offst | Al 500086600 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.500 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.7181 MHz % dB -26.008 4B
Transmit Freq Error  -238.768 kHz
% ¢B Bandwidth 34,978 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 100 - Chain 1

# Agilent 16:51:57 Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log ! 5.52560600 GHz
10 & 2
dB/ > i CF Step
Offst “lll 5.e0086006 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.500 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #Sweep DAB ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
20.0237 MHz % dB -26.008 4B
Transmit Freq Error  -280.952 kHz
% ¢B Bandwidth 40,873 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11a Channel 100 - Chain 2

# Agilent 16:50:33 Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T StopFreq
Log ! ! 5.52560600 GHz
19 o ©
dB/ CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.500 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
222574 MHz % dB -26.008 4B
Transmit Freq Error  -375.793 kHz
% ¢B Bandwidth 40,388 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 120 - Chain O

% Agilent 16:54:33 Oct 19, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.6 GHz Trig Free 560606000 GHz
Occupied Bandwidth | |
| StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log ! 562500600 GHz
10 £ Ry
dB/ = oty CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.608 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
19.6781 MHz % dB -26.008 4B

Transmit Freq Error  -588.538 kHz
% ¢B Bandwidth 36.832 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11a Channel 120 - Chain 1

% Agilent 17:38:38 0Oct 19, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.6 GHz Trig Free 560606000 GHz
Occupied Bandwidth | |
| StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 562500600 GHz
16 £ a*
dB/ = CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.608 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
20.5029 MHz % dB -26.008 4B
Transmit Freq Error  -652.954 kHz
% ¢B Bandwidth 39.676 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 120 - Chain 2

% Agilent 17:39:29 0Oct 19, 2018

RL S|Freg/Channel

Center Freq

Ch Freq 5.6 GHz Trig Free 560606000 GHz
Occupied Bandwidth | |
| StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log ! 562500600 GHz
168 P +3 T+
dB/ = CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.608 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
23.3466 MHz % dB -26.008 4B
Transmit Freq Error 862,424 kHz
% ¢B Bandwidth 41.816 MHz*
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11a Channel 140 - Chain O

% Agilent 17:22:56 Oct 19, 2018

RL S|Freg/Channel

Ch Freq 5.7 GHz

Nccupied Bandwidth

Center Freq

Trig Free | ¢ 75000000 GHz

StartFreq
5.67500000 GHz

Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Lag __ | 5.72500000 GHz
16 el L& .
> <

dB/ CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB

Freq Offset
Center 5.708 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
24.0085 MHz % dB -26.008 4B
Transmit Freq Error  -937.183 kHz
% ¢B Bandwidth 43,094 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 140 - Chain 1

# Agilent 17:37:24 0ct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 30 dB
+Peak I I StopFreq
Log ' ' 572560600 GHz
19 <
Offst | 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.708 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
19.6581 MHz % dB -26.008 4B
Transmit Freq Error  -508.473 kHz
% ¢B Bandwidth 39.620 MHz*

SPORTON INTERNATIONAL INC.
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11a Channel 140 - Chain 2

# Agilent 17:18:43 0Oct 19, 2610 RL $[Freq/Channel
| ]
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log | 572560600 GHz
10 9 -
dB/ 2. < CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.708 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #Sweep DAB ms (1081 pts)
- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
27.3682 MHz % dB -26.008 4B
Transmit Freq Error  -476.626 kHz
% ¢B Bandwidth 44,984 MHz*
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

<Normal Mode: 2x3>

26 dB & 99% Bandwidth Plot on 802.11a Channel 36 - Chain 0

. Agilent 15:49:29 Oct 21, 2018 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log OV R 5.20500008 GHz
10 & <
dB/ B € CF Step
Offst : : 566000000 MHz
257 Auta Man
dB
| Freq Offset
Center 5.180 88 GHz Span 5@ Mz || ©-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz #5ween SO ms (1081 pts)

- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
17.3302 MHz % dB -26.008 4B
Transmit Freq Error  -73.715 kHz
% ¢B Bandwidth 25.865 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 36 - Chain 1

. Agilent 15:50:34 Oct 21, 2018 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log VOIS DR A 5.20500008 GHz
19 <& oS
4B/ 5 = CF Step
Offst - ’ 566000000 MHz
257 Auta Man
dB
| Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz #Sweep DB ms (1001 pts)

- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
17.0864 MHz % dB -26.008 4B
Transmit Freq Error  -37.762 kHz
% ¢B Bandwidth 25.473 MHz*
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FCC/IC RF Test Repor

SPORTON LAB.

t

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11a Channel 44 - Chain 0

. Agilent 15:53:38 Oct 21, 2018 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log " i 5.24500000 GHz
16 ¢ A2
dB/ =3 r CF Step
Offst - 566000000 MHz
257 Auta Man
dB
| Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz #5ween SO ms (1081 pts)

- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
17.2881 MHz % dB -26.008 4B
Transmit Freq Error  -36.518 kHz
% ¢B Bandwidth 25.325 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 44 - Chain 1

% Agilent 15:52:26 Oct 21, 2618

R T |Freq/ChanneI

Center Freq

Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log IS P 5.24500000 GHz
dB/ 3 ra CF Step
Offst [ 566000000 MHz
257 Auta Man
dB
| Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz #5ween SO ms (1081 pts)

- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
17.1138 MHz % dB -26.008 4B
Transmit Freq Error  -44.988 kHz
% ¢B Bandwidth 24,988 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11a Channel 48 - Chain 0

# Agilent 21:48:54 0Oct 25, 2610 RL [Freq/Channel
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log ) 526500800 GHz
dB/ = = CF Step
Offst 5.00006000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
17.2397 MHz % dB -26.008 4B
Transmit Freq Error  -37.538 kHz
% ¢B Bandwidth 25.523 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 48 - Chain 1

# Agilent 21:47:50 Oct 25, 2610 RL [Freq/Channel
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log P USSR DU 5.26500000 GHz
10 ¢ S
dB/ CF Step
Oftst e S 5.60000000 Mz
5.7 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
17.1305 MHz % dB -26.008 4B

Transmit Freq Error  -42.736 kHz
% ¢B Bandwidth 24,981 MHz*
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11a Channel 52 - Chain 0

. Agilent 14:51:58 Hov 16, 2018 R T |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log ! 5.28560000 GHz
16 © %
dB/ = K CF Step
Offst | 5.86000808 MHZ
26.1 Huto Man
dB
Freq Offset
Center 5.268 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.6597 MHz % dB -26.008 4B
Transmit Freq Error  -131.928 kHz
% ¢B Bandwidth 36.984 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 52 - Chain 1

% Agilent 15:17:04 Hov 16, 2018 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I StopFreq
Log ] ! 5.28560600 GHz
19 & @
B/ by oty CF Step
Offst [ =l 5.00000000 MHz
26.1 Huto Man
dB
Freq Offset
Center 5.268 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #Sweep DAB ms (1081 pts)
- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.0346 MHz % dB -26.008 4B
Transmit Freq Error  -8.158 kHz
% ¢B Bandwidth 35.378 MHzx
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11a Channel 60 - Chain 0

i Agilent 15:59:38 Oct 21, 2016

RL S|Freg/Channel

|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log ' 532500800 GHz
R L4
16
dB/ > = CF Step
Offst 566000000 MHz
26 Auto Man
dB
| Freq Offset
Center 5.308 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
18.5833 MHz % dB -26.008 4B
Transmit Freq Error  -121.458 kHz
% ¢B Bandwidth 36.668 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 60 - Chain 1

% Agilent 16:00:57 Oct 21, 2616

RL S|Freg/Channel

|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T Stop Freq
Log i ! 5.32500000 GHz
10 [ 42
B/ > . CF Step
Qffst [ 566000000 MHz
26 Auto Man
dB
| Freq Offset
Center 5.308 88 GHz Span 5@ Mz || ©-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO ms (1081 pts)

- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
17.9634 MHz % dB -26.008 4B
Transmit Freq Error  -87.928 kHz
% ¢B Bandwidth 32,748 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11a Channel 64 - Chain 0

# Agilent 16:47:04 0Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log o 5.34560600 GHz
16 hJ
dB/ = = CF Step
Offst [ =| 5.60000000 MHz
26 Auto Man
dB
Freq Offset
Center 5.328 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.2633 MHz % dB -26.008 4B
Transmit Freq Error  -91.417 kHz
% ¢B Bandwidth 32,718 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 64 - Chain 1

4 Agilent 16:47:57 Oct 19, 2610 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log ' 5.34560600 GHz
10 b 3
dB/ s A CF Step
Offst P =i| 5.60000000 MHz
26 Auto Man
dB
Freq Offset
Center 5.328 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #Sweep DAB ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.1297 MHz % dB -26.008 4B
Transmit Freq Error  -73.629 kHz
% ¢B Bandwidth 35,379 MHz*
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11a Channel 100 - Chain 0

# Agilent 16:04:49 Oct 21, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log ! 552500800 GHz
16 £ %
dB/ = i CF Step
Offst 566000000 MHz
26.3 Auta Man
dB
| Freq Offset
Center 5.500 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #Sweep DB ms (1001 pts)

- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
19.4017 MHz % dB -26.008 4B
Transmit Freq Error  -226.184 kHz
% ¢B Bandwidth 38.978 MHzx

26 dB & 99% Bandwidth Plot on 802.11a Channel 100 - Chain 1

# Agilent 16:05:43 Oct 21, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500600 GHz
Ref 26 dBm #Atten 36 dB
#Peak T Stop Freq
Log [ 552580680 GHz
& %
18 = ya
4B/ = Ty CF Step
Offst 500680680 MHz
26.3 Auto Man
dB
| Freq Offset
Center 5.500 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz  #Sweep 588 ms (1061 pts)
- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
21.9753 MHz % dB -26.008 4B
Transmit Freq Error  -367.885 kHz
% ¢B Bandwidth 41.266 MHz*
SPORTON INTERNATIONAL INC. Page Number 1 42 of 691
TEL : 886-3-327-3456 Report Issued Date : Nov. 17, 2010
FAX : 886-3-328-4978 Report Version . Rev. 01

FCC ID : PPD-AR5BHB112
IC : 4104A-AR5BHB112



SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

% Agilent 16:67:43 0Oct 21, 2018

26 dB & 99% Bandwidth Plot on 802.11a Channel 120 - Chain 0

RL S|Freg/Channel

Ch Freq 5.6 GHz

Center Freq

Trig Free |l ¢ €ho00000 GHz

Nccupied Bandwidth

| StartFreq
5.57500008 GHz

Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 562500800 GHz
10 e %
B/ <. CF Step
Offst Nl 5.00006008 MHz
26.3 Auto Man
dB

| Freq Offset
Center 5.608 88 GHz Span 5@ Mz || ©-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
19.9152 MHz % dB -26.008 4B
Transmit Freq Error  -566.971 kHz
% ¢B Bandwidth 36.993 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 120 - Chain 1

% Agilent 16:06:45 Oct 21, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.6 GHz Trig Free 560606000 GHz
Occupied Bandwidth | |
| StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 562500000 GHz
10 2 2.
4B/ — < CF Step
Offst 566000000 MHz
26.3 Auta Man
dB
| Freq Offset
Center 5.608 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO ms (1081 pts)

- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
21.4313 MHz % dB -26.008 4B
Transmit Freq Error  -561.676 kHz
% ¢B Bandwidth 39,478 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11a Channel 140 - Chain O

# Agilent 21:49:53 Oct 25, 2610 RL [Freq/Channel
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 572560600 GHz
16 b o
dB/ e 35 CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.708 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
19.1812 MHz % dB -26.008 4B
Transmit Freq Error  -457.797 kHz
% ¢B Bandwidth 38.521 MHz*

26 dB & 99% Bandwidth Plot on 802.11a Channel 140 - Chain 1

# Agilent 21:50:43 Oct 25, 2010 RL [Freq/Channel
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 572560600 GHz
la > 2 ’ <
dB/ b CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.708 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #Sweep DAB ms (1081 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
20.2267 MHz % dB -26.008 4B

Transmit Freq Error  -381.778 kHz
% ¢B Bandwidth 39.744 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

Test Mode : 802.11n (HT-20) L/M/H Temperature : 25~27°C
channels
Test Engineer : [Lewis He Relative Humidity : |64~66%
<Beam-Forming On: 3x3>
802.11n (HT-20)
Channel Ffe(mezf;cy 26dB Bandwidth (MHz)
Chain 0 Chain 1 Chain 2
36 5180 25.42 25.82 25.42
44 5220 25.12 26.42 25.84
48 5240 25.70 26.78 24.98
52 5260 37.34 33.04 40.31
60 5300 40.93 34.81 45.13
64 5320 42.76 33.61 42.47
100 5500 41.25 42.41 44.37
120 5600 42.28 47.38 45.41
140 5700 44.80 46.31 48.48
802.11n (HT-20)
Channel Ffml'{'ezf;cy 99% Bandwidth (MHz)
Chain 0 Chain 1 Chain 2
36 5180 18.37 18.27 18.24
44 5220 18.30 18.18 18.24
48 5240 18.36 18.28 18.20
52 5260 19.24 18.51 20.40
60 5300 20.10 19.03 22.86
64 5320 19.61 18.95 21.23
100 5500 19.68 20.62 22.91
120 5600 21.15 26.22 24.03
140 5700 23.73 25.42 29.21
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seorron Las.  FCC/IC RF Test Report

Report No. : FR0OO0823B

<Beam-Forming On: 2x3>

802.11n (HT-20)
Channel Ffe(mezf;cy 26dB Bandwidth (MHz)
Chain 0 Chain 1
36 5180 26.39 25.66
44 5220 29.37 26.02
48 5240 25.09 26.19
52 5260 45.12 40.93
60 5300 36.58 35.70
64 5320 26.69 27.67
100 5500 44.08 46.76
120 5600 41.40 45.72
140 5700 41.34 46.17
802.11n (HT-20)
Channel Ff%‘\lﬂlﬁzf;cy 99% Bandwidth (MHz)
Chain 0 Chain 1
36 5180 18.41 18.20
44 5220 18.28 18.23
48 5240 18.33 18.25
52 5260 20.80 19.27
60 5300 19.52 29.08
64 5320 18.40 18.27
100 5500 20.41 22.47
120 5600 20.94 22.02
140 5700 20.23 20.99
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seorron Las.  FCC/IC RF Test Report

Report No. : FR0OO0823B

<Beam-Forming Off; 3x3>

802.11n (HT-20)
Channel Ffe(mezf;cy 26dB Bandwidth (MHz)
Chain 0 Chain 1 Chain 2
36 5180 28.33 26.04 25.36
44 5220 25.49 26.67 26.17
48 5240 25.52 26.26 16.26
52 5260 37.34 33.04 40.31
60 5300 40.93 34.81 45.13
64 5320 42.76 33.61 42.47
100 5500 41.25 42.41 44.37
120 5600 42.28 47.38 45.41
140 5700 44.80 46.31 48.48
802.11n (HT-20)
Channel Ff%‘\lﬂlﬁzf;cy 99% Bandwidth (MHz)
Chain 0 Chain 1 Chain 2
36 5180 18.47 18.17 18.14
44 5220 18.34 18.21 18.21
48 5240 18.31 18.25 18.17
52 5260 19.24 18.51 20.40
60 5300 20.10 19.03 22.86
64 5320 19.61 18.95 21.23
100 5500 19.68 20.62 22.91
120 5600 21.15 26.22 24.03
140 5700 23.73 25.42 29.21
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seorron Las.  FCC/IC RF Test Report

Report No. : FR0OO0823B

<Beam-Forming Off; 2x3>

802.11n (HT-20)
Channel Ffe(mezf;cy 26dB Bandwidth (MHz)

Chain 0 Chain 1
36 5180 28.33 26.04
44 5220 25.49 26.67
48 5240 25.52 26.26
52 5260 37.34 33.04
60 5300 40.93 34.81
64 5320 42.76 33.61
100 5500 41.25 42.41
120 5600 42.28 47.38
140 5700 44.80 46.31

802.11n (HT-20)
Channel Ff%‘\lﬂlﬁzf;cy 99% Bandwidth (MHz)
ain ain

Chain 0 Chain 1
36 5180 18.47 18.17
44 5220 18.34 18.21
48 5240 18.31 18.25
52 5260 19.24 18.51
60 5300 20.10 19.03
64 5320 19.61 18.95
100 5500 19.68 20.62
120 5600 21.15 26.22
140 5700 23.73 25.42
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FCC/IC RF Test Repor

SPORTON LAB.

t

Report No. : FR0OO0823B

<Beam-Forming On: 3x3>

26 & 99% dB Bandwidth Plot on 802.11n (HT-20) Channel 36 -

Chain 0

% Agilent 17:47:04 Oct 19, 2616

R T S|Freg/Channel

Ch Freq
Nccupied Bandwidth

2.18 GHz

Trig Free

Center Freq
515000008 GHz

| StartFreq
5.15500088 GHz

Ref 26 dBm #ftten 30 dB
#Peak T T Stop Freq
Log | | 5.26560000 GHz
10 &3 ' !
dB/ CF Step
Offet 2 = 5.00008000 MHz
257 Auto Man
dB

Freq Offset
Center 5.180 80 BHz Span 50 MHz || ©-90000000 Hz
#Res BH 300 kHz #YBH 910 kHz  #Sweep 500 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18 3679 MHZ ®x dB -26.00 dB
Transmit Freq Error  -15.288 kHz
% dB Bandwidth 25.424 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 36 -

Chain 1

% Agilent 17:45:52 Oct 19, 2616

RL S|Freg/Channel

Ch Freq
Nccupied Bandwidth

2.18 GHz

Trig Free

Center Freq
515000008 GHz

| StartFreq
5.15500088 GHz

Ref 26 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.20500008 GHz
10 £+3 I £ +d
dB/ CF Step
Offst % £ 5.00000000 MHz
5.7 Auto Man
dB

Freq Offset
Center 5.180 88 GHz Span 5@ Mz || ©-00000000 Hz
#Res BH 300 kHz #UBH 318 kHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.2705 MHz % dB -26.008 4B

Transmit Freq Error  -4.583 kHz
% dB Bandwuidth 25.818 MHzx
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 36 -

Chain 2

% Agilent 17:44:34 Oce 19, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.20560000 GHz
16 o : o
dB/ CF Step
Offst e - 5.00006000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.2423 MHz % dB -26.008 4B
Transmit Freq Error  -4.518 kHz
% ¢B Bandwidth 25.413 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 44 -

Chain 0

W Agilent 17:458:04 Oct 19, 2610

RL S|Freg/Channel

Center Freq

Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 5.24500000 GHz
16 Red v
dB/ CF Step
Offet - . 5.00000000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.3041 MHz % dB -26.008 4B
Transmit Freq Error  -12.447 kHz
% ¢B Bandwidth 25.121 MHz*
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FCC/IC RF Test Repor

SPORTON LAB.

t

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 44 -

Chain 1
4 Agilent 17:49:02 Oct 19, 2010 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.24560600 GHz
168 R+d ! E+3
dB/ 1 ya CF Step
Offst 5.00006000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.1783 MHz % dB -26.008 4B
Transmit Freq Error 48,487 kHz
% ¢B Bandwidth 26,422 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 44 -

Chain 2
# Agilent 17:49:55 Oct 19, 2010 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I StopFreq
Log ! | 5.24560600 GHz
16 < £
dB/ CF Step
Offst i 5 5.00006000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.2387 MHz % dB -26.008 4B
Transmit Freq Error  -13.881 kHz
% ¢B Bandwidth 25,548 MHz*
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FCC/IC RF Test Repor

SPORTON LAB.

t

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 48 -

Chain 0
# Agilent 17:52:46 Oct 19, 2019 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 5.26560000 GHz
18 & 3
dB/ CF Step
Offst i 5 .00000000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.3636 MHz % dB -26.008 4B
Transmit Freq Error  -12.394 kHz
% ¢B Bandwidth 25.693 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 48 -

Chain 1
4 Agilent 17:51:38 Oct 19, 2010 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log | | 5.26560600 GHz
16 i+ i &
dB/ 5 - CF Step
Offst 5.00006000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.2787 MHz % dB -26.008 4B
Transmit Freq Error  -33.675 kHz
% ¢B Bandwidth 26.775 MHz*
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FCC/IC RF Test Repor

SPORTON LAB.

t

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 48 -

Chain 2

% Agilent 17:56:48 Oct 19, 2616

R T S|Freg/Channel

Center Freq

Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.26560000 GHz
16 & &
dB/ CF Step
Offat 2 5 5.00000000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.2019 MHz % dB -26.008 4B

Transmit Freq Error  2.778 kHz
% ¢B Bandwidth 24,984 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 52 -

Chain 0

% Agilent 17:53:52 Oct 19, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T T Stop Freq
Log I d 5.28560600 GHz
16
Offst 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.268 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
19.2394 MHz % dB -26.008 4B
Transmit Freq Error  -33.138 kHz
% ¢B Bandwidth 37.341 MHz*
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FCC/IC RF Test Repor

SPORTON LAB.

t

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 52 -

Chain 1
4 Agilent 17:54:46 Oct 19, 2010 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log ] 5.28560600 GHz
16 P A4
dB/ = € CF Step
Offst | 500006006 MHz
26 Auto Man
dB
Freq Offset
Center 5.268 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.5120 MHz % dB -26.008 4B
Transmit Freq Error  -27.454 kHz
% ¢B Bandwidth 33.044 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 52 -

Chain 2
# Agilent 17:55:41 Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | ' 5.28560600 GHz
16 - +3
dB/ | % CF Step
Offst 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.268 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
20.4003 MHz % dB -26.008 4B
Transmit Freq Error  163.347 kHz
% ¢B Bandwidth 40,387 MHz*
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FCCI/IC RF Test Rep

SPORTON LAB.

ort

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 60 -

Chain 0

% Agilent 17:59:18 Oct 19, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free || 5 3ap00000 GHz
Occupied Bandwidth | |
StartFreq
5.27500000 GHz
Ref 26 dBm #Atten 30 dB
#Peak Stop Freq
Log Dy 1 5.32500000 GHz
18
dBs ™ X CF Step
Offst 5.00000000 MHz
26 Auto Man
dB
Freq Offset
Center 5.360 60 GHz Span 5@ Mz || ©-00000000 Hz

#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
20.1017 MHz % dB -26.008 4B
Transmit Freq Error  -43.337 kHz
% ¢B Bandwidth 40,931 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 60 -

Chain 1

% Agilent 17:57:57 Oct 19, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 532560600 GHz
18 it R
dB/ 2 £ CF Step
Offst Il 5-60600008 MHz
26 Auto Man
dB
Freq Offset
Center 5.308 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
19.9299 MHz % dB -26.008 4B

Transmit Freq Error  -47.554 kHz
% ¢B Bandwidth 34,812 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 60 -

Chain 2
# Agilent 17:57:12 0Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log | 532560600 GHz
16 & Lid>
dB/ S CF Step
Offst 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.308 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
22 8622 MHz % dB -26.008 4B
Transmit Freq Error  -159.683 kHz
% ¢B Bandwidth 45,128 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 64 -

Chain 0
# Agilent 18:00:55 Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log . Py 5.34560600 GHz
16
dB/ = CF Step
Offst 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.328 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
19.6054 MHz % dB -26.008 4B
Transmit Freq Error  -12.165 kHz
% ¢B Bandwidth 42,756 MHz*
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FCC/IC RF Test Repor

SPORTON LAB.

t

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 64 -

Chain 1

% Agilent 18:91:53 Oct 19, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log ! 5.34560600 GHz
18 it Rt
dB/ = £ CF Step
Offst 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.328 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.9533 MHz % dB -26.008 4B
Transmit Freq Error  -66.277 kHz
% ¢B Bandwidth 33.614 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 64 -

Chain 2

% Agilent 18:63:11 Oct 19, 2618

R T S|Freg/Channel

Center Freq

Ch Freq  5.32 GHz Trig Free || 5 35000000 GHz
Occupied Bandwidth | |
StartFreq
5.29508000 GHz
Ref 20 dBm #Atten 30 dB
#Peak T StopFreq
Log 5.34500000 GHz
10 & <&
B/ [P € CF Step
Offst 5.00000000 MHz
26 Auto Man
dB
Freq Offset
Center 5.320 08 Gz Span 50 Mz || 200000000 Hz

#Res BH 510 kHz #UBH 1.5 MHz  #Sweep 500 ms (1061 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
21.2336 MHz % dB -26.008 4B
Transmit Freq Error  60.231 kHz
% dB Banduidth 42.472 MHz*
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FCCI/IC RF Test Rep

SPORTON LAB.

ort

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 100 -

Chain 0

% Agilent 18:13:08 Oct 19, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log g 5.52560600 GHz
4
16
dB/ [ s CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.500 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
19.6766 MHz % dB -26.008 4B
Transmit Freq Error  -70.258 kHz
% ¢B Bandwidth 41.245 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 100 -

Chain 1

W Agilent 18:12:16 Oct 19, 2610

RL S|Freg/Channel

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log ! 5.52560600 GHz
16 3 {
dB/ & CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.500 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
20.6187 MHz % dB -26.008 4B
Transmit Freq Error  -243.441 kHz
% ¢B Bandwidth 42,483 MHz*
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FCCI/IC RF Test Rep

SPORTON LAB.

ort

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 100 -

Chain 2
# Agilent 18:11:12 0Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log | | 5.52560600 GHz
10 &t Lo
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.500 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
22.9100 MHz % dB -26.008 4B
Transmit Freq Error  -421.186 kHz
% ¢B Bandwidth 44,371 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 120 -

Chain 0
# Agilent 18:14:58 0Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.6 GHz Trig Free 560606000 GHz
Occupied Bandwidth | |
| StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 562500600 GHz
16 3 3
dB/ — CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.608 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
21.1542 MHz % dB -26.008 4B
Transmit Freq Error  -375.237 kHz
% ¢B Bandwidth 42,275 MHz*
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FCC/IC RF Test Repor

SPORTON LAB.

t

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 120 -

Chain 1

% Agilent 18:16:59 Oct 19, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.6 GHz Trig Free 560606000 GHz
Occupied Bandwidth | |
| StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log | 562500600 GHz
18 WK Pk,
dB/ CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.608 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
26.2213 MHz % dB -26.008 4B
Transmit Freq Error  -637.883 kHz
% ¢B Bandwidth 47.382 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 120 —

Chain 2

W Agilent 18:17:37 Oct 19, 2610

RL S|Freg/Channel

Center Freq

Ch Freq 5.6 GHz Trig Free 560606000 GHz
Occupied Bandwidth | |
| StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
+Peak I I Stop Freq
Log ] | 562500600 GHz
19 N R
dB/ v CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.608 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
24.0339 MHz % dB -26.008 4B
Transmit Freq Error  -753.345 kHz
% ¢B Bandwidth 45,418 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 140 -

Chain 0
4 Agilent 18:22:24 Oct 19, 2610 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 30 dB
+Peak I I StopFreq
Log ! | 5.72500000 GHz
dB/ > CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.708 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
23.7340 MHz % dB -26.008 4B
Transmit Freq Error  -632.867 kHz
% ¢B Bandwidth 44,500 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 140 -

Chain 1

W% Agilent 18:21:34 Oct 19, 2610

RL S|Freg/Channel

Center Freq

Ch Freq 5.7 GHz Trig Free || ¢ 70000000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 26 dBm #Atten 30 dB
#Peak Stop Freq
Log 5.72500000 GHz
10 R o3
B/ 7 £ CF Step
Offst 5.00000000 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.760 60 GHz Span 5@ Mz || ©-00000000 Hz

#Res BH 510 kHz #UBH 1.5 MHz  #Sweep 500 ms (1061 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
25.4193 MHz % dB -26.008 4B
Transmit Freq Error  -673.683 kHz
% dB Banduidth 46.306 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 140 -

Chain 2
# Agilent 18:19:01 Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 30 dB
+Peak I I StopFreq
Log | 572560600 GHz
10 .+ ; <
a8/ CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.708 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #Sweep DAB ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
29.2060 MHz % dB -26.008 4B
Transmit Freq Error  -812.474 kHz
% ¢B Bandwidth 48,430 MHz*
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FCCI/IC RF Test Rep

SPORTON LAB.

ort

Report No. : FR0OO0823B

<Beam-Forming On: 2x3>

26 & 99% dB Bandwidth Plot on 802.11n (HT-20) Channel 36 -

Chain 0

% Agilent 16:15:41 Oct 21, 2616

RL S|Freg/Channel

Center Freq

Ch Freq

2.18 GHz

Trig Free

218080880 GHz

Nccupied Bandwidth

| StartFreq
5.15500088 GHz

Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log ) 5.20500000 GHz
10 e L3
dB/ = = CF Step
Offst [ 500000000 MHz
25.7 Auto Man
dB

| Freq Offset
Center 5.180 88 GHz Span 5@ Mz || ©-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz #5ween SO ms (1081 pts)

- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
18.4069 MHz % dB -26.008 4B
Transmit Freq Error  -66.954 kHz
% ¢B Bandwidth 26.387 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 36 -

Chain 1

% Agilent 16:14:16 Oct 21, 2616

RL S|Freg/Channel

2.18 GHz

Center Freq

Ch Freq

Trig Free

218080880 GHz

Nccupied Bandwidth

| StartFreq
5.15500088 GHz

Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log Y R TR 5.20500008 GHz
10 L L2
dB/ = < CF Step
Offst : 566000000 MHz
257 Auta Man
dB

| Freq Offset
Center 5.180 88 GHz Span 5@ Mz || ©-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz #5ween SO ms (1081 pts)

- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
18.1999 MHz % dB -26.008 4B
Transmit Freq Error  -24.627 kHz
% ¢B Bandwidth 25.663 MHz*
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seorron Las.  FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 44 -

Chain 0
% Agilent 16:44:29 Oct 21, 2018

RL S|Freg/Channel

Center Freq

Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
5.24500000 GHz
Ii%g T A ] S
dB/ 5 < CF Step
Offst 566000000 MHz
257 Auta Man
dB
| Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz #5ween SO ms (1081 pts)

- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
18.2759 MHz % dB -26.008 4B
Transmit Freq Error  -12.246 kHz
% ¢B Bandwidth 29.365 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 44 -

Chain 1
% Agilent 16:45:27 0Oct 21, 2018

RL S|Freg/Channel

Center Freq

Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
5.24500000 GHz
Ii%g T e IS T 5
dB/ Y < CF Step
Offst 566000000 MHz
257 Auta Man
dB
| Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz #5ween SO ms (1081 pts)

- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
18.2264 MHz % dB -26.008 4B
Transmit Freq Error  -31.963 kHz
% ¢B Bandwidth 26,823 MHz*
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seorron Las.  FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 48 -

Chain 0
% Agilent 16:47:37 0Oct 21, 2018

RL S|Freg/Channel

Center Freq

Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
5%9 S Vi I S 5.26500000 GHz
dB/ B r= CF Step
Offst 566000000 MHz
257 Auta Man
dB
| Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz #5ween SO ms (1081 pts)

- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
18.3271 MHz % dB -26.008 4B
Transmit Freq Error  -11.873 kHz
% ¢B Bandwidth 25,888 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 48 -

Chain 1
% Agilent 16:46:28 Oct 21, 2018

RL S|Freg/Channel

Center Freq

Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
521580680 GHz
Ref 26 dBm #Atten 36 dB
#Peak Stop Freq
Log i I 526500000 GHz
16 ¢ Q
dB/ 3 < CF Step
Offst b 500680680 MHz
25.7 Auto Man
dB
| Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #4BH 910 kHz  #Sweep 566 ms (1661 pts)
- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
18.2495 MHz % dB -26.008 4B
Transmit Freq Error  -27.817 kHz
% ¢B Bandwidth 26.187 MHzx
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 52 -

Chain 0
- Agilent 03:45:33 Nov 16, 2010 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T Stop Freq
Log d N 5.28560600 GHz
1 (5 -
dB/ . CF Step
Offst 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.268 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #Sweep DAB ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
20.8052 MHz % dB -26.008 4B
Transmit Freq Error  -51.554 kHz
% ¢B Bandwidth 45,124 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 52 -

Chain 1
- Agilent 10:29:56 Nov 16, 2010 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.28560600 GHz
T o ke
dB/ i — CF Step
Offst 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.268 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
19.2698 MHz % dB -26.008 4B
Transmit Freq Error  -13.380 kHz
% ¢B Bandwidth 40,933 MHz*

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 60 -

Chain 0
- Agilent §9:48:16 Nov 16, 2018 R T [Freg/Channel
|

Ch Freq 5.3 GHz Trig Free || - CEnter Freq

Nccupied Bandwidth

2.30880880 GHz

StartFreq
5.27500008 GHz

Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log . i 5.32500000 GHz
16 A
B/ [P 3 CF Step
Offst 5.00000008 MHz
26 Auto Man
dB

Freq Offset

Center 5.300 088 GHz

#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
19.5188 MHz % dB -26.008 4B
Transmit Freq Error  -31.576 kHz
% ¢B Bandwidth 36.573 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 60 -

Chain 1
- Agilent 18:25:22 Nov 16, 2010 R T [Freq/Channel
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500609 GHz
Ref 26 dBm #Atten 30 dB
#Peak T Stop Freq
Log I 532560600 GHz
1@
dB/ s £ CF Step
Offst 5.00006000 MHz
26 Auto Man
dB
Freq Offset

Center 5.300 088 GHz

#Res BH 390 kHz #UBH 1.2 MHz  #Sweep 500 ms (1061 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
19.0767 MHz % dB -26.008 4B
Transmit Freq Error  -60.771 kHz
% dB Banduidth 35.70@ MHz*

SPORTON INTERNATIONAL INC.
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 64 -
Chain 0

% Agilent 16:54:57 0Oct 21, 2018

RL S|Freg/Channel

Ch Freq 5.32 GHz

Center Freq

Trig Free |l ¢ 35600000 GHz

Nccupied Bandwidth

StartFreq
5.29500008 GHz

Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log & I o 5.34500000 GHz
16
dB/ CF Step
Offst | 5.00000008 MHz
26 Auto Man
dB

| Freq Offset

Center 5.320 88 GHz

#Res BH 300 kHz #YBW 918 kHz

Span 50 Mz B.0BE0AGEE Hz
#Sweep SOB ms (1001 pts)

Occupied Bandwidth

18.4003 MHz
Transmit Freq Error  -£63.564 kHz
% dB Banduidth 26.688 MHz*

Occ BH % Pwr 99.68 % Mon
¥ dB -26.00 dB

Signal Track
Off

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 64 -

Chain 1
% Agilent 16:55:57 0Oct 21, 2018

RL S|Freg/Channel

Center Freq

Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log " N 534500800 GHz
16
dB/ e T 39 CF Step
Offst P T 5.00000008 MHz
26 Auto Man
dB
| Freq Offset
Center 5.328 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz #5ween SO ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
18.2736 MHz % dB -26.008 4B
Transmit Freq Error  -23.395 kHz
% ¢B Bandwidth 27.674 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 100 -

Chain 0
# Agilent 16:58:42 0Oct 21, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak I [ Stop Freq
Log | 552500000 GHz
16 # .
N - CF Step
Offst 566000000 MHz
26.3 Auta Man
dB
| Freq Offset
Center 5.500 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO ms (1081 pts)

- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
20.4128 MHz % dB -26.008 4B
Transmit Freq Error  -162.800 kHz
% ¢B Bandwidth 44,877 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 100 -

Chain 1
# Agilent 16:57:24 0Oct 21, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 552500800 GHz
10 .. 2
dBs T CF Step
Offst 566000000 MHz
26.3 Auta Man
dB
| Freq Offset
Center 5.500 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #Sweep DB ms (1001 pts)

- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
22 4662 MHz % dB -26.008 4B
Transmit Freq Error  -372.672 kHz
% ¢B Bandwidth 46,764 MHz*
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seorron Las.  FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 120 -

Chain 0
% Agilent 17:0@8:34 0Oct 21, 2018

RL S|Freg/Channel

Center Freq

Ch Freq 5.6 GHz Trig Free 560606000 GHz
Occupied Bandwidth | |
| StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 562500800 GHz
L2 3
16
dB/ | & CF Step
Offst 566000000 MHz
26.3 Auta Man
dB
| Freq Offset
Center 5.608 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO ms (1081 pts)

- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
20.9400 MHz % dB -26.008 4B
Transmit Freq Error  -317.836 kHz
% ¢B Bandwidth 41.393 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 120 -

Chain 1
% Agilent 17:61:36 0Oct 21, 2018

R T S|Freg/Channel

Center Freq

Ch Freq 5.6 GHz Trig Free 560606000 GHz
Occupied Bandwidth | |
| StartFreq
5.57580600 GHz
Ref 26 dBm #Atten 36 dB
#Peak Stop Freq
Lag | 562500000 GHz
10 - 2
dB/ = it ks CF Step
Offst 500680680 MHz
26.3 Auto Man
dB
| Freq Offset
Center 5.608 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz  #Sweep 588 ms (1061 pts)
- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
22.0233 MHz % dB -26.008 4B
Transmit Freq Error  -531.893 kHz
% ¢B Bandwidth 45,724 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 140 -

Chain 0

% Agilent 21:52:57 Oct 25, 2616

R T S|Freg/Channel

Center Freq

Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 572560600 GHz
19 #
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.708 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
20.2320 MHz % dB -26.008 4B
Transmit Freq Error  -284.338 kHz
% ¢B Bandwidth 41.342 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 140 -

Chain 1
. Agilent 21:52:11 Oct 25, 2018 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 572560600 GHz
10 2 L
dB/ et CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.708 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
20.9873 MHz % dB -26.008 4B
Transmit Freq Error  -360.268 kHz
% ¢B Bandwidth 46,165 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

<Beam-Forming Off; 3x3>

26 & 99% dB Bandwidth Plot on 802.11n (HT-20) Channel 36 -

Chain 0

% Agilent 18:36:52 Oct 23, 2610

RL S|Freg/Channel

Ch Freq
Nccupied Bandwidth

2.18 GHz

Trig Free

Center Freq
515000008 GHz

StartFreq
5.15500088 GHz

Ref 26 dBm #Atten 30 dB
#Peak T Stop Freq
Log I O I 5.20500600 GHz
18 <& ©
dB/ = = CF Step
Offst 77 5.00006000 MHz
5.7 Huto Man
dB

Freq Offset
Center 5.180 88 GHz Span 5@ Mz || ©-00000000 Hz
#Res BH 300 kHz #UBH 318 kHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.4742 MHz % dB -26.008 4B
Transmit Freq Error  -23.115 kHz
% dB Bandwuidth 28.325 MHzx

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 36 -

Chain 1

% Agilent 18:36:13 Oct 23, 2610

RL S|Freg/Channel

Ch Freq
Nccupied Bandwidth

2.18 GHz

Trig Free

Center Freq
515000008 GHz

StartFreq
5.15500088 GHz

Ref 20 dBm #fitten 30 dB
tPeak ' 5 20500800 o1
. Z
Ii%g & N s
dB/ - CF Step
Offst F S .00000000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.180 88 GHz Span 5@ Mz || ©-00000000 Hz
#Res BH 308 kHz #UBH 918 kHz  #Sweep 500 ms (1081 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.1733 MHz ®x dB -26.00 dB
Transmit Freq Error  -30.404 kHz
% dB Bandwidth 26.844 MHzx
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FCC/IC RF Test Repor

SPORTON LAB.

t

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 36 -

Chain 2

% Agilent 18:29:35 Oct 23, 2610

RL S|Freg/Channel

Center Freq

Ch Freq 5.18 GHz Trig Free 518606008 GHz
Occupied Bandwidth | |
| StartFreq
5.15500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 5.20560000 GHz
19 < ©
dB/ CF Step
Offat 2 & 5.00000000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.166 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.1405 MHz % dB -26.008 4B
Transmit Freq Error  -36.573 kHz
% ¢B Bandwidth 25.357 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 44 -

Chain 0

% Agilent 18:31:57 Oct 23, 2610

RL S|Freg/Channel

Center Freq

Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
Pk | 5 24500000 ook
i%g . - o . z
dB/ CF Step
Oftst £ S 5.60000000 Mz
5.7 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.3375 MHz % dB -26.008 4B

Transmit Freq Error  -13.353 kHz
% ¢B Bandwidth 25,434 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 44 -

Chain 1

% Agilent 18:32:46 Oct 23, 2610

RL S|Freg/Channel

Center Freq

Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.24560600 GHz
19 & f e
dB/ 5 pn CF Step
Offst - 5.00006000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.2121 MHz % dB -26.008 4B
Transmit Freq Error  -32.844 kHz
% ¢B Bandwidth 26,678 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 44 -

Chain 2

W Agilent 18:33:24 Oct 23, 2610

R T S|Freg/Channel

Center Freq

Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.24500000 GHz
16 & L+
dB/ 5 CF Step
Offat > § 5.00000000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.2073 MHz % dB -26.008 4B
Transmit Freq Error  -14.841 kHz
% ¢B Bandwidth 26.165 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 48 -

Chain 0
# Agilent 18:35:36 Oct 23, 2010 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
[heak — 5 26500000 oot
Ii%g . 1 s . Z
dB/ > 5 CF Step
Offst : i 5.00006000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.3083 MHz % dB -26.008 4B
Transmit Freq Error  948.754 Hz
% ¢B Bandwidth 25.516 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 48 -

Chain 1
% Agilent 18:34:57 Oct 23, 2010 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log | 5.26560000 GHz
10 i+ d $
dB/ . CF Step
Offet P . 5.00000000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.2515 MHz % dB -26.008 4B
Transmit Freq Error  -26.218 kHz
% ¢B Bandwidth 26.261 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 48 -

Chain 2

% Agilent 18:34:16 Oct 23, 2610

R T S|Freg/Channel

Center Freq

Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log 5.26560000 GHz
19 <& <
dB/ - CF Step
Offet ? 5 5.00000000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.1653 MHz % dB -26.008 4B
Transmit Freq Error  -23.589 kHz
% ¢B Bandwidth 26.256 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 52 -

Chain 0
% Agilent 17:53:52 Oct 19, 2618

RL S|Freg/Channel

Center Freq

Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T T Stop Freq
Log I d 5.28560600 GHz
16
Offst 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.268 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
19.2394 MHz % dB -26.008 4B
Transmit Freq Error  -33.138 kHz
% ¢B Bandwidth 37.341 MHz*
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FCC/IC RF Test Repor

SPORTON LAB.

t

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 52 -

Chain 1
4 Agilent 17:54:46 Oct 19, 2010 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log ] 5.28560600 GHz
16 P A4
dB/ = € CF Step
Offst | 500006006 MHz
26 Auto Man
dB
Freq Offset
Center 5.268 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.5120 MHz % dB -26.008 4B
Transmit Freq Error  -27.454 kHz
% ¢B Bandwidth 33.044 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 52 -

Chain 2
# Agilent 17:55:41 Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | ' 5.28560600 GHz
16 - +3
dB/ | % CF Step
Offst 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.268 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
20.4003 MHz % dB -26.008 4B
Transmit Freq Error  163.347 kHz
% ¢B Bandwidth 40,387 MHz*

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : PPD-AR5BHB112

IC : 4104A-AR5BHB112

Page Number
Report Issued Date : Nov. 17, 2010
Report Version

1 77 of 691

: Rev. 01



FCCI/IC RF Test Rep

SPORTON LAB.

ort

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 60 -

Chain 0

% Agilent 17:59:18 Oct 19, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free || 5 3ap00000 GHz
Occupied Bandwidth | |
StartFreq
5.27500000 GHz
Ref 26 dBm #Atten 30 dB
#Peak Stop Freq
Log Dy 1 5.32500000 GHz
18
dBs ™ X CF Step
Offst 5.00000000 MHz
26 Auto Man
dB
Freq Offset
Center 5.360 60 GHz Span 5@ Mz || ©-00000000 Hz

#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
20.1017 MHz % dB -26.008 4B
Transmit Freq Error  -43.337 kHz
% ¢B Bandwidth 40,931 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 60 -

Chain 1

% Agilent 17:57:57 Oct 19, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 532560600 GHz
18 it R
dB/ 2 £ CF Step
Offst Il 5-60600008 MHz
26 Auto Man
dB
Freq Offset
Center 5.308 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
19.9299 MHz % dB -26.008 4B

Transmit Freq Error  -47.554 kHz
% ¢B Bandwidth 34,812 MHz*
SPORTON INTERNATIONAL INC. Page Number 1 78 of 691

TEL : 886-3-327-3456

FAX : 886-3-328-4978
FCC ID : PPD-AR5BHB112
IC : 4104A-AR5BHB112

Report Issued Date : Nov. 17, 2010
Report Version

: Rev. 01



SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 60 -

Chain 2
# Agilent 17:57:12 0Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log | 532560600 GHz
16 & Lid>
dB/ S CF Step
Offst 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.308 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
22 8622 MHz % dB -26.008 4B
Transmit Freq Error  -159.683 kHz
% ¢B Bandwidth 45,128 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 64 -

Chain 0
# Agilent 18:00:55 Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log . Py 5.34560600 GHz
16
dB/ = CF Step
Offst 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.328 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
19.6054 MHz % dB -26.008 4B
Transmit Freq Error  -12.165 kHz
% ¢B Bandwidth 42,756 MHz*
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FCC/IC RF Test Repor

SPORTON LAB.

t

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 64 -

Chain 1

% Agilent 18:91:53 Oct 19, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log ! 5.34560600 GHz
18 it Rt
dB/ = £ CF Step
Offst 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.328 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.9533 MHz % dB -26.008 4B
Transmit Freq Error  -66.277 kHz
% ¢B Bandwidth 33.614 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 64 -

Chain 2

% Agilent 18:63:11 Oct 19, 2618

R T S|Freg/Channel

Center Freq

Ch Freq  5.32 GHz Trig Free || 5 35000000 GHz
Occupied Bandwidth | |
StartFreq
5.29508000 GHz
Ref 20 dBm #Atten 30 dB
#Peak T StopFreq
Log 5.34500000 GHz
10 & <&
B/ [P € CF Step
Offst 5.00000000 MHz
26 Auto Man
dB
Freq Offset
Center 5.320 08 Gz Span 50 Mz || 200000000 Hz

#Res BH 510 kHz #UBH 1.5 MHz  #Sweep 500 ms (1061 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
21.2336 MHz % dB -26.008 4B
Transmit Freq Error  60.231 kHz
% dB Banduidth 42.472 MHz*
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FCCI/IC RF Test Rep

SPORTON LAB.

ort

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 100 -

Chain 0

% Agilent 18:13:08 Oct 19, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log g 5.52560600 GHz
4
16
dB/ [ s CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.500 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
19.6766 MHz % dB -26.008 4B
Transmit Freq Error  -70.258 kHz
% ¢B Bandwidth 41.245 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 100 -

Chain 1

W Agilent 18:12:16 Oct 19, 2610

RL S|Freg/Channel

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log ! 5.52560600 GHz
16 3 {
dB/ & CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.500 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
20.6187 MHz % dB -26.008 4B
Transmit Freq Error  -243.441 kHz
% ¢B Bandwidth 42,483 MHz*
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FCCI/IC RF Test Rep

SPORTON LAB.

ort

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 100 -

Chain 2
# Agilent 18:11:12 0Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log | | 5.52560600 GHz
10 &t Lo
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.500 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
22.9100 MHz % dB -26.008 4B
Transmit Freq Error  -421.186 kHz
% ¢B Bandwidth 44,371 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 120 -

Chain 0
# Agilent 18:14:58 0Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.6 GHz Trig Free 560606000 GHz
Occupied Bandwidth | |
| StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 562500600 GHz
16 3 3
dB/ — CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.608 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
21.1542 MHz % dB -26.008 4B
Transmit Freq Error  -375.237 kHz
% ¢B Bandwidth 42,275 MHz*
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FCC/IC RF Test Repor

SPORTON LAB.

t

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 120 -

Chain 1

% Agilent 18:16:59 Oct 19, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.6 GHz Trig Free 560606000 GHz
Occupied Bandwidth | |
| StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log | 562500600 GHz
18 WK Pk,
dB/ CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.608 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
26.2213 MHz % dB -26.008 4B
Transmit Freq Error  -637.883 kHz
% ¢B Bandwidth 47.382 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 120 —

Chain 2

W Agilent 18:17:37 Oct 19, 2610

RL S|Freg/Channel

Center Freq

Ch Freq 5.6 GHz Trig Free 560606000 GHz
Occupied Bandwidth | |
| StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
+Peak I I Stop Freq
Log ] | 562500600 GHz
19 N R
dB/ v CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.608 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
24.0339 MHz % dB -26.008 4B
Transmit Freq Error  -753.345 kHz
% ¢B Bandwidth 45,418 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 140 -

Chain 0
4 Agilent 18:22:24 Oct 19, 2610 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 30 dB
+Peak I I StopFreq
Log ! | 5.72500000 GHz
dB/ > CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.708 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
23.7340 MHz % dB -26.008 4B
Transmit Freq Error  -632.867 kHz
% ¢B Bandwidth 44,500 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 140 -

Chain 1

W% Agilent 18:21:34 Oct 19, 2610

RL S|Freg/Channel

Center Freq

Ch Freq 5.7 GHz Trig Free || ¢ 70000000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 26 dBm #Atten 30 dB
#Peak Stop Freq
Log 5.72500000 GHz
10 R o3
B/ 7 £ CF Step
Offst 5.00000000 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.760 60 GHz Span 5@ Mz || ©-00000000 Hz

#Res BH 510 kHz #UBH 1.5 MHz  #Sweep 500 ms (1061 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
25.4193 MHz % dB -26.008 4B
Transmit Freq Error  -673.683 kHz
% dB Banduidth 46.306 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 140 -

Chain 2
# Agilent 18:19:01 Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 30 dB
+Peak I I StopFreq
Log | 572560600 GHz
10 .+ ; <
a8/ CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.708 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #Sweep DAB ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
29.2060 MHz % dB -26.008 4B
Transmit Freq Error  -812.474 kHz
% ¢B Bandwidth 48,430 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

<Beam-Forming Off; 2x3>

26 & 99% dB Bandwidth Plot on 802.11n (HT-20) Channel 36 -

Chain 0

% Agilent 18:36:52 Oct 23, 2610

RL S|Freg/Channel

Ch Freq
Nccupied Bandwidth

2.18 GHz

Trig Free

Center Freq
515000008 GHz

StartFreq
5.15500088 GHz

Ref 26 dBm #Atten 30 dB
#Peak T Stop Freq
Log I O I 5.20500600 GHz
18 <& ©
dB/ = = CF Step
Offst 77 5.00006000 MHz
5.7 Huto Man
dB

Freq Offset
Center 5.180 88 GHz Span 5@ Mz || ©-00000000 Hz
#Res BH 300 kHz #UBH 318 kHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.4742 MHz % dB -26.008 4B
Transmit Freq Error  -23.115 kHz
% dB Bandwuidth 28.325 MHzx

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 36 -

Chain 1

% Agilent 18:36:13 Oct 23, 2610

RL S|Freg/Channel

Ch Freq
Nccupied Bandwidth

2.18 GHz

Trig Free

Center Freq
515000008 GHz

StartFreq
5.15500088 GHz

Ref 20 dBm #fitten 30 dB
tPeak ' 5 20500800 o1
. Z
Ii%g & N s
dB/ - CF Step
Offst F S .00000000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.180 88 GHz Span 5@ Mz || ©-00000000 Hz
#Res BH 308 kHz #UBH 918 kHz  #Sweep 500 ms (1081 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.1733 MHz ®x dB -26.00 dB
Transmit Freq Error  -30.404 kHz
% dB Bandwidth 26.844 MHzx

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : PPD-AR5BHB112

IC : 4104A-AR5BHB112

Page Number
Report Issued Date : Nov. 17, 2010
Report Version

: 86 of 691

: Rev. 01



FCC/IC RF Test Repor

SPORTON LAB.

t

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 44 -

Chain 0
# Agilent 18:31:57 Oct 23, 2010 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
Pk | 5 24500000 ook
i%g . - o . z
dB/ CF Step
Oftst £ S 5.60000000 Mz
5.7 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.3375 MHz % dB -26.008 4B
Transmit Freq Error  -13.353 kHz
% ¢B Bandwidth 25,434 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 44 -

Chain 1
# Agilent 18:32:46 Oct 23, 2010 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.22 GHz Trig Free 550600000 GHz
Occupied Bandwidth | |
| StartFreq
5.19500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.24560600 GHz
19 & i <
dB/ 5 pn CF Step
Offst - 5.00006000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.228 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.2121 MHz % dB -26.008 4B
Transmit Freq Error  -32.844 kHz
% ¢B Bandwidth 26,678 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 48 -

Chain 0
# Agilent 18:35:36 Oct 23, 2010 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
[heak — 5 26500000 oot
Ii%g . 1 s . Z
dB/ > 5 CF Step
Offst : i 5.00006000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.3083 MHz % dB -26.008 4B
Transmit Freq Error  948.754 Hz
% ¢B Bandwidth 25.516 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 48 -

Chain 1
% Agilent 18:34:57 Oct 23, 2010 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.24 GHz Trig Free 554606000 GHz
Occupied Bandwidth | |
| StartFreq
5.21500088 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log | 5.26560000 GHz
10 i+ d $
dB/ . CF Step
Offet P . 5.00000000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.248 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.2515 MHz % dB -26.008 4B
Transmit Freq Error  -26.218 kHz
% ¢B Bandwidth 26.261 MHz*
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FCC/IC RF Test Repor

SPORTON LAB.

t

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 52 -

Chain 0
# Agilent 17:53:52 0Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T T Stop Freq
Log I d 5.28560600 GHz
16
Offst 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.268 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
19.2394 MHz % dB -26.008 4B
Transmit Freq Error  -33.138 kHz
% ¢B Bandwidth 37.341 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 52 -

Chain 1
4 Agilent 17:54:46 Oct 19, 2010 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.26 GHz Trig Free 556600000 GHz
Occupied Bandwidth | |
| StartFreq
5.23500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log ] 5.28560600 GHz
16 P A4
dB/ = € CF Step
Offst | 500006006 MHz
26 Auto Man
dB
Freq Offset
Center 5.268 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 300 kHz #YBH 918 kHz  #Sweep 508 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
18.5120 MHz % dB -26.008 4B
Transmit Freq Error  -27.454 kHz
% ¢B Bandwidth 33.044 MHz*
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FCCI/IC RF Test Rep

SPORTON LAB.

ort

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 60 -

Chain 0

% Agilent 17:59:18 Oct 19, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free || 5 3ap00000 GHz
Occupied Bandwidth | |
StartFreq
5.27500000 GHz
Ref 26 dBm #Atten 30 dB
#Peak Stop Freq
Log Dy 1 5.32500000 GHz
18
dBs ™ X CF Step
Offst 5.00000000 MHz
26 Auto Man
dB
Freq Offset
Center 5.360 60 GHz Span 5@ Mz || ©-00000000 Hz

#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
20.1017 MHz % dB -26.008 4B
Transmit Freq Error  -43.337 kHz
% ¢B Bandwidth 40,931 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 60 -

Chain 1

% Agilent 17:57:57 Oct 19, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.3 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.27500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 532560600 GHz
18 it R
dB/ 2 £ CF Step
Offst Il 5-60600008 MHz
26 Auto Man
dB
Freq Offset
Center 5.308 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
19.9299 MHz % dB -26.008 4B

Transmit Freq Error  -47.554 kHz
% ¢B Bandwidth 34,812 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 64 -

Chain 0

% Agilent 18:906:55 Oct 19, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log . Py 5.34560600 GHz
16
dB/ = CF Step
Offst 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.328 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
19.6054 MHz % dB -26.008 4B
Transmit Freq Error  -12.165 kHz
% ¢B Bandwidth 42,756 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 64 -

Chain 1

% Agilent 18:01:53 Oct 19, 2610

RL S|Freg/Channel

Center Freq

Ch Freq 5.32 GHz Trig Free 530600000 GHz
Occupied Bandwidth | |
| StartFreq
5.29500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log ! 5.34560600 GHz
18 4 ¥
dB/ = £ CF Step
Offst 5.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.328 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 390 kHz #YBH 1.2 MHz #Sweep DAB ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
18.9533 MHz % dB -26.008 4B
Transmit Freq Error  -66.277 kHz
% ¢B Bandwidth 33.614 MHz*
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FCCI/IC RF Test Rep

SPORTON LAB.

ort

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 100 -

Chain 0

% Agilent 18:13:08 Oct 19, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log g 5.52560600 GHz
4
16
dB/ [ s CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.500 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
19.6766 MHz % dB -26.008 4B
Transmit Freq Error  -70.258 kHz
% ¢B Bandwidth 41.245 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 100 -

Chain 1

W Agilent 18:12:16 Oct 19, 2610

RL S|Freg/Channel

Center Freq

Ch Freq 5.5 GHz Trig Free 500000 GHz
Occupied Bandwidth | |
| StartFreq
547500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log ! 5.52560600 GHz
16 3 {
dB/ & CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.500 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
20.6187 MHz % dB -26.008 4B
Transmit Freq Error  -243.441 kHz
% ¢B Bandwidth 42,483 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 120 -

Chain 0

% Agilent 18:14:58 Oct 19, 2610

RL S|Freg/Channel

Center Freq

Ch Freq 5.6 GHz Trig Free 560606000 GHz
Occupied Bandwidth | |
| StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 562500600 GHz
16 3 3
dB/ — CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.608 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
21.1542 MHz % dB -26.008 4B
Transmit Freq Error  -375.237 kHz
% ¢B Bandwidth 42,275 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 120 -

Chain 1

% Agilent 18:16:50 Oct 19, 2610

RL S|Freg/Channel

Center Freq

Ch Freq 5.6 GHz Trig Free 560606000 GHz
Occupied Bandwidth | |
| StartFreq
5.57500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log | 562500600 GHz
18 WK Pk,
dB/ CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.608 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
26.2213 MHz % dB -26.008 4B

Transmit Freq Error  -637.883 kHz
% ¢B Bandwidth 47.382 MHz*
SPORTON INTERNATIONAL INC. Page Number 1 93 of 691

TEL : 886-3-327-3456

FAX : 886-3-328-4978
FCC ID : PPD-AR5BHB112
IC : 4104A-AR5BHB112

Report Issued Date : Nov. 17, 2010
Report Version

: Rev. 01



SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 140 -

Chain 0
4 Agilent 18:22:24 Oct 19, 2610 R T S[Freq/Channel
|
- Center Freq
Ch Freq 5.7 GHz Trig Free 5760600000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 28 dBm #Atten 30 dB
+Peak I I StopFreq
Log ! | 5.72500000 GHz
dB/ > CF Step
Offst 5.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.708 86 GHz Span 56 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
23.7340 MHz % dB -26.008 4B
Transmit Freq Error  -632.867 kHz
% ¢B Bandwidth 44,500 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-20) Channel 140 -

Chain 1

W% Agilent 18:21:34 Oct 19, 2610

RL S|Freg/Channel

Center Freq

Ch Freq 5.7 GHz Trig Free || ¢ 70000000 GHz
Occupied Bandwidth | |
| StartFreq
5.67500000 GHz
Ref 26 dBm #Atten 30 dB
#Peak Stop Freq
Log 5.72500000 GHz
10 R o3
B/ 7 £ CF Step
Offst 5.00000000 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.760 60 GHz Span 5@ Mz || ©-00000000 Hz

#Res BH 510 kHz #UBH 1.5 MHz  #Sweep 500 ms (1061 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
25.4193 MHz % dB -26.008 4B
Transmit Freq Error  -673.683 kHz
% dB Banduidth 46.306 MHz*
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seorron Las.  FCC/IC RF Test Report

Report No. : FR0OO0823B

Test Mode : 802.11n (HT-40) L/M/H Temperature : 25~27°C
channels
Test Engineer : [Lewis He Relative Humidity : |64~66%
<Beam-Forming On: 3x3>
802.11n (HT-40)
Channel Ffe(mezf;cy 26dB Bandwidth (MHz)
Chain 0 Chain 1 Chain 2
38 5190 65.37 50.72 53.04
46 5230 60.70 51.33 52.97
54 5270 75.41 74.45 84.10
62 5310 55.56 51.82 53.35
102 5510 54.14 54.58 53.78
118 5590 87.56 83.10 88.46
134 5670 81.40 84.08 89.94
802.11n (HT-40)
Channel Fr?&“HeZ';CV 99% Bandwidth (MHz)
Chain 0 Chain 1 Chain 2
38 5190 38.23 37.62 37.45
46 5230 38.18 37.55 37.46
54 5270 39.37 38.76 40.45
62 5310 37.93 37.69 37.53
102 5510 38.01 37.58 37.68
118 5590 40.28 41.03 45,57
134 5670 40.19 41.39 53.77
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seorron Las.  FCC/IC RF Test Report

Report No. : FR0OO0823B

<Beam-Forming On: 2x3>

802.11n (HT-40)
Channel Fre(&‘:_'ezr)‘cy 26dB Bandwidth (MHz)
Chain 0 Chain 1
38 5190 62.39 50.41
46 5230 69.77 63.63
54 5270 80.03 72.52
62 5310 52.94 51.96
102 5510 79.46 80.02
118 5590 84.22 88.93
134 5670 86.99 88.65
802.11n (HT-40)
Channel Fr(?'(\qAL:_'ezr;cy 99% Bandwidth (MHz)
Chain 0 Chain 1
38 5190 38.03 37.22
46 5230 39.08 38.45
54 5270 39.40 38.67
62 5310 37.89 37.54
102 5510 39.01 38.88
118 5590 40.39 41.31
134 5670 44.33 42.57
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seorron Las.  FCC/IC RF Test Report

Report No. : FR0OO0823B

<Beam-Forming Off; 3x3>

802.11n (HT-40)
Channel Fre(,?ﬂ‘f_'ezr)‘cy 26dB Bandwidth (MHz)
Chain 0 Chain 1 Chain 2
38 5190 77.42 60.25 54.52
46 5230 61.57 51.36 61.45
54 5270 75.41 74.45 84.10
62 5310 55.56 51.82 53.35
102 5510 54.14 54.58 53.78
118 5590 87.56 83.10 88.46
134 5670 81.40 84.08 89.94
802.11n (HT-40)
Channel Frm‘"_'ezr;cy 99% Bandwidth (MHz)
Chain 0 Chain 1 Chain 2
38 5190 38.92 37.66 37.78
46 5230 38.12 37.59 37.85
54 5270 39.37 38.76 40.45
62 5310 37.93 37.69 37.53
102 5510 38.01 37.58 37.68
118 5590 40.28 41.03 45,57
134 5670 40.19 41.39 53.77
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seorron Las.  FCC/IC RF Test Report

Report No. : FR0OO0823B

<Beam-Forming Off; 2x3>

802.11n (HT-40)
Channel Fre(,?ﬂ‘f_'ezr)‘cy 26dB Bandwidth (MHz)
Chain 0 Chain 1
38 5190 77.42 60.25
46 5230 61.57 51.36
54 5270 75.41 74.45
62 5310 55.56 51.82
102 5510 54.14 54.58
118 5590 87.56 83.10
134 5670 81.40 84.08
802.11n (HT-40)
Channel Fr(?'(\qAL:_'ezr;cy 99% Bandwidth (MHz)
Chain 0 Chain 1
38 5190 38.92 37.66
46 5230 38.12 37.59
54 5270 39.37 38.76
62 5310 37.93 37.69
102 5510 38.01 37.58
118 5590 40.28 41.03
134 5670 40.19 41.39
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

<Beam-Forming On: 3x3>

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 38 -

Chain 0
. Agilent 18:30:58 Oct 19, 2018 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Occupied Bandwidth | |
StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log N 523500800 GHz
19 < Poy
dB/ s CF Step
Offst | 9.00006000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
38.2270 MHz % dB -26.008 4B
Transmit Freq Error 145521 kHz
% ¢B Bandwidth £5.373 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 38 -

Chain 1
% Agilent 18:31:44 Oct 19, 2610

RL S|Freg/Channel

Center Freq

Ch Freq 5.13 GHz Trig Free 519606008 GHz
Occupied Bandwidth | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | - 5.23500000 GHz
16 9 ! 3
dB/ > S CF Step
Offst |7 =l 900000000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 MHz || 0-00000000 Hz

#Res BH 628 kHz #YBH 1.8 MHz  #3weep 500 ms (1681 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
37.6152 MHz ® dB -26.00 dB
Transmit Freq Error  91.312 kHz
% ¢B Bandwidth 50.715 MHz*
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seorron Las.  FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 38 -

Chain 2
% Agilent 18:33:29 0Oct 19, 2018

RL S|Freg/Channel

Ch Freq 5.19 GHz

Trig Free |l ¢ 15000000 GHz

Center Freq

Occupied Bandwidth | |
| StartFreq
5.14500088 GHz
Ref 26 dBm #Atten 30 dB
#Peak T T Stop Freq
Log | | ) £.23500000 GHz
16 9 ' 3
dB/ CF Step
oftst ™ o Sl 9 pOOOOGOG M2
5.7 Huto Man
dB
Freq Offset
Center 5.198 88 GHz Span 98 Mz || ©-00000000 Hz
#Res BH 620 kHz #UBH 1.8 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
37.4778 MHz % dB -26.008 4B
Transmit Freq Error  104.265 kHz
% dB Bandwuidth 53.835 MHzx

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 46 -

Chain 0
% Agilent 19:49:84 Oct 19, 2018

RL S|Freg/Channel

Center Freq

Ch Freq 5.23 GHz Trig Free 553600000 GHz
Occupied Bandwidth | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Lag N 5.27500008 GHz
16 b o
dB/ = © CF Step
Offst [ 9.00006000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #Sweep DAB ms (1081 pts)
- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
38.1761 MHz % dB -26.008 4B
Transmit Freq Error  175.156 kHz
% ¢B Bandwidth 60,704 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 46 -

Chain 1

% Agilent 19:52:03 Oct 19, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.23 GHz Trig Free 553600000 GHz
Occupied Bandwidth | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
Pk | | 5 27500000 ook
. z
Ii%g - ....____l___. anie
dB/ = = CF Step
Offst ree—lll 960000008 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

Occupied Bandwidth

Occ BH % Pwr

99.60 %

Signal Track
On Off]

% dB

-26.80 dB

37.5492 MHz
Transmit Freq Error  §1.515 kHz
% dB Banduidth 51.328 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 46 -

Chain 2

% Agilent 19:53:56 Oct 19, 2610

RL S|Freg/Channel

Center Freq

Ch Freq 5.23 GHz Trig Free 553600000 GHz
Occupied Bandwidth | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log i 527560000 GHz
dB/ CF Step
Oftst 2 € | 5.00800006 HHz
5.7 Huto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #Sweep DAB ms (1081 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
37.4648 MHz % dB -26.008 4B
Transmit Freq Error  30.048 kHz
% ¢B Bandwidth 52,978 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 54 -

Chain 0
# Agilent 19:13:23 0Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log " ] 531560600 GHz
16 4 L
dB/ 7 5 CF Step
Offst 9.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.278 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
39.3694 MHz % dB -26.008 4B
Transmit Freq Error 272543 kHz
% ¢B Bandwidth 75,483 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 54 -

Chain 1
# Agilent 19:14:09 0Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log ' ! ! 531560600 GHz
10 Fed a
dB/ > o CF Step
Offst 9.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.278 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
38.7574 MHz % dB -26.008 4B
Transmit Freq Error  55.426 kHz
% ¢B Bandwidth 74,451 MHz*
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 54 -

Chain 2
% Agilent 19:14:55 Oct 19, 2018

RL S|Freg/Channel

Center Freq

Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 531560600 GHz
19 & <&
dBy P CF Step
Offst 9.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.278 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
A0.4501 MHz % dB -26.008 4B
Transmit Freq Error  241.351 kHz
% ¢B Bandwidth 84,104 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 62 -

Chain 0
% Agilent 19:17:19 0Oct 19, 2018

RL S|Freg/Channel

Ch Freq 5.31 GHz

Center Freq

Trig Free |l ¢ 31900000 GHz

Nccupied Bandwidth

| StartFreq
5.26500000 GHz

Ref 28 dBm #Atten 38 dB

#Peak |

Stop Freq

Log

2.35500880 GHz

Lo 7 —

de/ [l

Dffst

26

ya CF Step
o=l 9.60000000 MHz
Auto Man

dB

| Freq Offset
B.AAAREARE Hz

Center 5.310 88 GHz

#Res BH 628 kHz #YBH 1.8 MH=z

Span
#Sweep 500 ms (1001 pts)

8 MHz

Occupied Bandwidth
37.9260 MHz

26.913 kHz
35.568 MHz*

Transmit Freq Error
% ¢B Bandwidth

Occ BH % Pwr
% dB

Signal Track
99.88 % Non OFf]
-26.08 dB
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 62 -

Chain 1

% Agilent 19:16:33 Oct 19, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T T Stop Freq
Log | | . 5.35500000 GHz
18 < ' ©
dB/ CF Step
Oftst 2 Seiidmoeill 5 00600000 MH:
26 Auto Man
dB
Freq Offset
Center 5.316 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
37.6894 MHz % dB -26.008 4B
Transmit Freq Error  43.848 kHz
% ¢B Bandwidth 51.528 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 62 -

Chain 2

% Agilent 19:15:56 Oct 19, 2618

R S |Freq/ChanneI

Center Freq

Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
Pk | ——— 5 35500000 o1t
L S IR . z
1o ¢ it o
dB/ CF Step
Offst [ 2 St st 9.66000000 MH=
26 Auto Man
dB
Freq Offset
Center 5.316 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
37.5260 MHz % dB -26.008 4B
Transmit Freq Error  -11.584 kHz
% ¢B Bandwidth 53.352 MHz*
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FCCI/IC RF Test Rep

SPORTON LAB.

ort

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 102 -

Chain 0
# Agilent 19:18:36 Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 30 dB
Pk | S seRuanb oot
L _ . z
1%9 < s 2
dB/ CF Step
Offst ik Smferill 9 00000060 Mz
26.3 Huto Man
dB
Freq Offset
Center 5.516 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
38.0054 MHz % dB -26.008 4B
Transmit Freq Error  -187.434 kHz
% ¢B Bandwidth 54,141 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 102 -

Chain 1

W Agilent 19:20:36 Oct 19, 2610

R T S|Freg/Channel

Center Freq

Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log — . 555500000 GHz
dB/ CF Step
Oftst e Sl 9 00008000 MH:
26.3 Huto Man
dB
Freq Offset
Center 5.516 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
37.5756 MHz % dB -26.008 4B
Transmit Freq Error  -93.695 kHz
% ¢B Bandwidth 54,582 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 102 -

Chain 2
. Agilent 19:21:53 Oct 19, 2018 R S|Freq/thanne|
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log — 555500800 GHz
18 & 3
dB/ CF Step
Offst = < -l 3.00000800 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.516 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
37.6753 MHz % dB -26.008 4B
Transmit Freq Error  -97.294 kHz
% ¢B Bandwidth 53.778 MHzx

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 118 -

Chain 0
# Agilent 19:25:03 Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.53 GHz Trig Free 5.COGGG000 GHz
Occupied Bandwidth | |
| | StartFreq
5.54500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T Stop Freq
Log ] ] 563560600 GHz
T L <
dB/7 sy CF Step
Offst 9.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.598 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
10.2786 MHz % dB -26.008 4B
Transmit Freq Error  -342.485 kHz
% ¢B Bandwidth 87.556 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 118 -

Chain 1
. Agilent 19:23:54 Oct 19, 2018 R S|Freq/thanne|
|
- Center Freq
Ch Freq 5.53 GHz Trig Free 5.COGGG000 GHz
Occupied Bandwidth | |
| StartFreq
5.54500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log ! 563560600 GHz
10 e k4
dBs P CF Step
Offst 9.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.598 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
110302 MHz % dB -26.008 4B
Transmit Freq Error 718,745 kHz
% ¢B Bandwidth 83.182 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 118 -

Chain 2

W Agilent 19:22:59 Oct 19, 26160

RL S|Freg/Channel

Center Freq

Ch Freq  5.59 GHz Trig Free || ¢ cappanon GHz
Occupied Bandwidth | |
| StartFreq
554506000 GHz
Ref 28 dBm #ftten 30 dB
#Peak T StopFreq
Log ' £.63500000 GHz
10 % <
B/ | CF Step
Offst 9.00006000 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.590 60 GHz Span 98 Mz || ©-00000000 Hz

#Res BH 910 kHz #VBH 2.7 MHz  #Sweep 500 ms (1061 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
A5.5657 MHz % dB -26.008 4B
Transmit Freq Error  -1.534 MHz
% dB Banduidth 88.457 MHz*
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 134 -

Chain 0
4 Agilent 19:26:13 Oct 19, 2610

RL S|Freg/Channel

Center Freq

Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log I " 571560600 GHz
16 . L ¢
Offst 9.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.678 88 GHz Span 98 Mz || ©-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
10.1878 MHz % dB -26.008 4B
Transmit Freq Error  -326.153 kHz
% ¢B Bandwidth 81.397 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 134 -

Chain 1
# Agilent 19:29:50 0ct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T StopFreq
Log | 571560600 GHz
16 o ®
dB/ = CF Step
Offst 9.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.678 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
41.3874 MHz % dB -26.008 4B

Transmit Freq Error  -724.194 kHz
% ¢B Bandwidth 84,877 MHz*
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 134 -

Chain 2
# Agilent 19:31:02 0Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log ! 571560600 GHz
10 . - I+
4B/ < CF Step
Offst 9.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.678 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #Sweep DAB ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
G3.7721 MHz % dB -26.008 4B
Transmit Freq Error  -2.833 MHz
% ¢B Bandwidth 89,937 MHzx
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

<Beam-Forming On: 2x3>

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 38 -

Chain 0
. Agilent 16:54:42 Oct 27, 2010 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Occupied Bandwidth | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
Pk | 5 23800000 ook
Ii%g o 1o o . Z
dB/ ~ = CF Step
Offst | 9.60000000 MHz
20.9 Huto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
38.0332 MHz % dB -26.008 4B
Transmit Freq Error  32.732 kHz
% ¢B Bandwidth £3.294 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 38 -

Chain 1
. Agilent 16:55:49 Oct 27, 2010 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Occupied Bandwidth | |
StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | - 5.23560600 GHz
16 b ' 2
dB/ CF Step
Oftst i —— 9.60000000 Mz
20.9 Huto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 518 kHz #YBH 1.5 MHz #Sweep DAB ms (1081 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
37.2230 MHz % dB -26.008 4B
Transmit Freq Error  33.426 kHz
% ¢B Bandwidth 50,487 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

% Agilent 17:28:13 Oct 21, 2018

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 46 -
Chain 0

RL S|Freg/Channel

Center Freq

Ch Freq 5.23 GHz Trig Free 553600000 GHz
Occupied Bandwidth | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log N I - 527500800 GHz
16
dB/ L - S =3 CF Step
Offst 966600000 MHz
257 Auta Man
dB
| Freq Offset
Center 5.238 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO ms (1081 pts)

- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
39.0821 MHz % dB -26.008 4B
Transmit Freq Error  186.373 kHz
% ¢B Bandwidth £9.778 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 46 -

Chain 1
% Agilent 17:19:19 0Oct 21, 2018

RL S|Freg/Channel

Center Freq

Ch Freq 5.23 GHz Trig Free 553600000 GHz
Occupied Bandwidth | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log A ] ! 527500000 GHz
16 A
dB/ e e CF Step
Offst 966600000 MHz
257 Auta Man
dB
| Freq Offset
Center 5.238 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
38.4499 MHz % dB -26.008 4B
Transmit Freq Error  191.628 kHz
% ¢B Bandwidth £3.625 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 54 -

Chain 0
. Agilent 14:53:49 Hov 10, 2010 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log o | o J 531560600 GHz
16
Offst 9.00006000 MHz
26.1 Huto Man
dB
Freq Offset
Center 5.278 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
39.3993 MHz % dB -26.008 4B
Transmit Freq Error  195.825 kHz
% ¢B Bandwidth 80,828 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 54 -
Chain 1

. Agilent 15:11:27 Hov 16, 2018 RL |Freq/ChanneI
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log o I o 531560600 GHz
16
dB/ Shhmegergnpat® | | 1 1 0 ] e,y £ CF Step
Offst 9.00006000 MHz
26.1 Huto Man
dB
Freq Offset
Center 5.278 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
38.6694 MHz % dB -26.008 4B

Transmit Freq Error  7.892 kHz
% ¢B Bandwidth 72.515 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 62 -

Chain 0
4 Agilent 17:24:20 Oct 21, 2610

RL S|Freg/Channel

Center Freq

Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log SO RS R - 5.35500008 GHz
16 9 ¢
dB/ > < CF Step
Offst [T el 9.00000008 MHz
26 Auto Man
dB
| Freq Offset
Center 5.316 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO ms (1081 pts)

- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
37.8888 MHz % dB -26.008 4B
Transmit Freq Error  128.638 kHz
% ¢B Bandwidth 52.937 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 62 -

Chain 1
% Agilent 17:23:15 Oct 21, 2618

RL S|Freg/Channel

Center Freq

Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500008 GHz
Ref 26 dBm #Atten 30 dB
#Peak I Stop Freq
Log | . 5.35560008 GHz
18 < ! &
dB/ > < CF Step
Offst [ T 9.00000008 MHz
26 Auto Man
dB
| Freq Offset
Center 5.316 86 GHz Span 96 MHz || 0-00000000 Hz

#Res BH 620 kHz #VBH 1.8 MHz  #Sweep 506 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
37.5396 MHz % dB -26.008 4B
Transmit Freq Error  -8.598 kHz
% dB Banduidth 51.955 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 102 -

Chain 0

¥ Agilent 17:25:26  Oct 21, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log o | N 555500800 GHz
16
dB/ Il i CF Step
Offst 966600000 MHz
26.3 Auta Man
dB
| Freq Offset
Center 5.516 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO ms (1081 pts)

- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
39.0117 MHz % dB -26.008 4B
Transmit Freq Error  -144.924 kHz
% ¢B Bandwidth 79.456 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 102 -

Chain 1

W Agilent 17:26:19 Oct 21, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log N I o J 555500800 GHz
16
dB/ |3 i, TR S CF Step
Offst 966600000 MHz
26.3 Auta Man
dB
| Freq Offset
Center 5.516 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO ms (1081 pts)

- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
38.8766 MHz % dB -26.008 4B
Transmit Freq Error 142513 kHz
% ¢B Bandwidth 80,824 MHz*
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 118 -

Chain 0
# Agilent 17:28:23 0Oct 21, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.53 GHz Trig Free 5.COGGG000 GHz
Occupied Bandwidth | |
| StartFreq
5.54500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log ! } 5.63500000 GHz
19 k3 h+3
dB/ CF Step
Offst 966600000 MHz
26.3 Auta Man
dB
| Freq Offset
Center 5.598 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 918 kHz #YBH 2.7 MHz #5ween SO ms (1081 pts)

- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
10.3922 MHz % dB -26.008 4B
Transmit Freq Error  -362.744 kHz
% ¢B Bandwidth 84,224 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 118 -

Chain 1
# Agilent 17:27:17 0Oct 21, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.53 GHz Trig Free 5.COGGG000 GHz
Occupied Bandwidth | |
| StartFreq
5.54500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log I 563500800 GHz
10 2 <
4B/ e € CF Step
Offst 966600000 MHz
26.3 Auta Man
dB
| Freq Offset
Center 5.598 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 918 kHz #YBH 2.7 MHz #5ween SO ms (1081 pts)

- - - N Signal Track
Occupied Bandwidth Occ BW % Pwr  99.00 1 [foy Off
41.3063 MHz % dB -26.008 4B
Transmit Freq Error  -571.228 kHz
% ¢B Bandwidth 88,928 MHzx
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FCCI/IC RF Test Rep

SPORTON LAB.

ort

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 134 -

Chain 0

% Agilent 20:22:56  Oct 25, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log ] ' 571560600 GHz
16 < 2
a8/ CF Step
Offst 9.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.678 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
44.3312 MHz % dB -26.008 4B
Transmit Freq Error  -1.2085 MHz
% ¢B Bandwidth 86,086 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 134 -

Chain 1
% Agilent 20:22:87 Oct 25, 2618

RL S|Freg/Channel

Center Freq

Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T T Stop Freq
Log j ' 571560600 GHz
dB/ Al CF Step
Offst 9.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.678 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #Sweep DAB ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
425678 MHz % dB -26.008 4B
Transmit Freq Error 406,442 kHz
% ¢B Bandwidth 88.653 MHz*
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

<Beam-Forming Off; 3x3>

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 38 -

Chain 0
4 Agilent 18:37:18 Oct 23, 2010

RL S|Freg/Channel

Ch Freq 5.19 GHz

Nccupied Bandwidth

- Center Freq
Trig Free |l ¢ 15000000 GHz

| StartFreq
5.14500008 GHz

Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log ° o 5.23560600 GHz
16
dB/ Ly | et e CF Step
Offst 9.00006000 MHz
5.7 Huto Man
dB

Freq Offset
Center 5.198 88 GHz Span 98 Mz || ©-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
38.9228 MHz % dB -26.008 4B
Transmit Freq Error  125.536 kHz
% ¢B Bandwidth 77.424 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 38 -

Chain 1
# Agilent 18:39:43 Oct 23, 2010 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Occupied Bandwidth | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.23560600 GHz
T 3 3
dB/ 2 % CF Step
Offst | 9.60000000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
37.6618 MHz % dB -26.008 4B
Transmit Freq Error  23.218 kHz
% ¢B Bandwidth 60,252 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 38 -

Chain 2
# Agilent 18:40:25 Oct 23, 2010 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Occupied Bandwidth | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log " 5.23560600 GHz
16 2
dB/ =¥ = CF Step
Offst [ 9.00006000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
37.7750 MHz % dB -26.008 4B
Transmit Freq Error  96.937 kHz
% ¢B Bandwidth 54,524 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 46 -

Chain 0
# Agilent 18:42:52 0Oct 23, 2010 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.23 GHz Trig Free 553600000 GHz
Occupied Bandwidth | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 527560600 GHz
16 hi ®.
dB/ £ CF Step
Offst 9.00006000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
38.1184 MHz % dB -26.008 4B
Transmit Freq Error  §8.166 kHz
% ¢B Bandwidth 61.571 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 46 -

Chain 1

% Agilent 18:42:03 Oct 23, 2610

RL S|Freg/Channel

Ch Freq 5.23 GHz

Center Freq

Trig Free |l ¢ 53000000 GHz

Nccupied Bandwidth

StartFreq

| 2.18500880 GHz

Ref 28 dBm #Atten 38 dB

#Peak |

Stop Freq

Log |

2.27500880 GHz

18

dB/

Dffst

25.7

= CF Step
= 9.60006686 MHz
Auto Man

dB

| Freq Offset
B.AAAREARE Hz

Center 5,230 08 GHz Span 98 MHz

#Res B 620 kHz #YBH 1.8 MHz  #Sweep 500 ms (1061 pts)

Occupied Bandwidth Occ BH Z Pur  99.00 7 |[fon
37.5856 MHz % dB -26.008 4B

Transmit Freq Error  70.563 kHz

% dB Bandwidth 51.363 MHzx

Signal Track
Off

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 46 -

Chain 2
% Agilent 18:41:25 Oct 23, 2618

RL S|Freg/Channel

Center Freq

Ch Freq 5.23 GHz Trig Free 553600000 GHz
Occupied Bandwidth | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 527560000 GHz
10 2
dB/ =¥ CF Step
Offst 9.00000080 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 680 kHz #UBH 2 MHz #Sweep 500 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
37.8546 MHz % dB -26.008 4B
Transmit Freq Error  176.216 kHz
% ¢B Bandwidth 61.454 MHz*
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 54 -

Chain 0
# Agilent 19:13:23 0Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log " ] 531560600 GHz
16 4 L
dB/ 7 5 CF Step
Offst 9.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.278 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
39.3694 MHz % dB -26.008 4B
Transmit Freq Error 272543 kHz
% ¢B Bandwidth 75,483 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 54 -

Chain 1
# Agilent 19:14:09 0Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log ' ! ! 531560600 GHz
10 Fed a
dB/ > o CF Step
Offst 9.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.278 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
38.7574 MHz % dB -26.008 4B
Transmit Freq Error  55.426 kHz
% ¢B Bandwidth 74,451 MHz*

SPORTON INTERNATIONAL INC.
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FCC/IC RF Test Report

SPORTON LAB.

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 54 -

Chain 2
% Agilent 19:14:55 Oct 19, 2018

RL S|Freg/Channel

Center Freq

Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 531560600 GHz
19 & <&
dBy P CF Step
Offst 9.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.278 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
A0.4501 MHz % dB -26.008 4B
Transmit Freq Error  241.351 kHz
% ¢B Bandwidth 84,104 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 62 -

Chain 0
% Agilent 19:17:19 0Oct 19, 2018

RL S|Freg/Channel

Ch Freq 5.31 GHz

Center Freq

Trig Free |l ¢ 31900000 GHz

Nccupied Bandwidth

| StartFreq
5.26500000 GHz

Ref 28 dBm #Atten 38 dB

#Peak |

Stop Freq

Log

2.35500880 GHz

Lo 7 —

de/ [l

Dffst

26

ya CF Step
o=l 9.60000000 MHz
Auto Man

dB

| Freq Offset
B.AAAREARE Hz

Center 5.310 88 GHz

#Res BH 628 kHz #YBH 1.8 MH=z

Span
#Sweep 500 ms (1001 pts)

8 MHz

Occupied Bandwidth
37.9260 MHz

26.913 kHz
35.568 MHz*

Transmit Freq Error
% ¢B Bandwidth

Occ BH % Pwr
% dB

Signal Track
99.88 % Non OFf]
-26.08 dB

SPORTON INTERNATIONAL INC.
TEL : 886-3-327-3456

FAX : 886-3-328-4978

FCC ID : PPD-AR5BHB112

IC : 4104A-AR5BHB112

Page Number 1 121 of 691
Report Issued Date : Nov. 17, 2010
Report Version : Rev. 01



SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 62 -

Chain 1

% Agilent 19:16:33 Oct 19, 2616

RL S|Freg/Channel

Center Freq

Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T T Stop Freq
Log | | . 5.35500000 GHz
18 < ' ©
dB/ CF Step
Oftst 2 Seiidmoeill 5 00600000 MH:
26 Auto Man
dB
Freq Offset
Center 5.316 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
37.6894 MHz % dB -26.008 4B
Transmit Freq Error  43.848 kHz
% ¢B Bandwidth 51.528 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 62 -

Chain 2

% Agilent 19:15:56 Oct 19, 2618

R S |Freq/ChanneI

Center Freq

Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
Pk | ——— 5 35500000 o1t
L S IR . z
1o ¢ it o
dB/ CF Step
Offst [ 2 St st 9.66000000 MH=
26 Auto Man
dB
Freq Offset
Center 5.316 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
37.5260 MHz % dB -26.008 4B
Transmit Freq Error  -11.584 kHz
% ¢B Bandwidth 53.352 MHz*
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FCCI/IC RF Test Rep

SPORTON LAB.

ort

Report No. : FR0OO0823B

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 102 -

Chain 0
# Agilent 19:18:36 Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 30 dB
Pk | S seRuanb oot
L _ . z
1%9 < s 2
dB/ CF Step
Offst ik Smferill 9 00000060 Mz
26.3 Huto Man
dB
Freq Offset
Center 5.516 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
38.0054 MHz % dB -26.008 4B
Transmit Freq Error  -187.434 kHz
% ¢B Bandwidth 54,141 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 102 -

Chain 1

W Agilent 19:20:36 Oct 19, 2610

R T S|Freg/Channel

Center Freq

Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log — . 555500000 GHz
dB/ CF Step
Oftst e Sl 9 00008000 MH:
26.3 Huto Man
dB
Freq Offset
Center 5.516 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
37.5756 MHz % dB -26.008 4B
Transmit Freq Error  -93.695 kHz
% ¢B Bandwidth 54,582 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 102 -

Chain 2
. Agilent 19:21:53 Oct 19, 2018 R S|Freq/thanne|
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log — 555500800 GHz
18 & 3
dB/ CF Step
Offst = < -l 3.00000800 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.516 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
37.6753 MHz % dB -26.008 4B
Transmit Freq Error  -97.294 kHz
% ¢B Bandwidth 53.778 MHzx

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 118 -

Chain 0
# Agilent 19:25:03 Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.53 GHz Trig Free 5.COGGG000 GHz
Occupied Bandwidth | |
| | StartFreq
5.54500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T Stop Freq
Log ] ] 563560600 GHz
T L <
dB/7 sy CF Step
Offst 9.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.598 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
10.2786 MHz % dB -26.008 4B
Transmit Freq Error  -342.485 kHz
% ¢B Bandwidth 87.556 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 118 -

Chain 1
. Agilent 19:23:54 Oct 19, 2018 R S|Freq/thanne|
|
- Center Freq
Ch Freq 5.53 GHz Trig Free 5.COGGG000 GHz
Occupied Bandwidth | |
| StartFreq
5.54500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log ! 563560600 GHz
10 e k4
dBs P CF Step
Offst 9.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.598 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
110302 MHz % dB -26.008 4B
Transmit Freq Error 718,745 kHz
% ¢B Bandwidth 83.182 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 118 -

Chain 2

W Agilent 19:22:59 Oct 19, 26160

RL S|Freg/Channel

Center Freq

Ch Freq  5.59 GHz Trig Free || ¢ cappanon GHz
Occupied Bandwidth | |
| StartFreq
554506000 GHz
Ref 28 dBm #ftten 30 dB
#Peak T StopFreq
Log ' £.63500000 GHz
10 % <
B/ | CF Step
Offst 9.00006000 MHz
26.3 Auto Man
dB
Freq Offset
Center 5.590 60 GHz Span 98 Mz || ©-00000000 Hz

#Res BH 910 kHz #VBH 2.7 MHz  #Sweep 500 ms (1061 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
A5.5657 MHz % dB -26.008 4B
Transmit Freq Error  -1.534 MHz
% dB Banduidth 88.457 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 134 -

Chain 0
4 Agilent 19:26:13 Oct 19, 2610

RL S|Freg/Channel

Center Freq

Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log I " 571560600 GHz
16 . L ¢
Offst 9.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.678 88 GHz Span 98 Mz || ©-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
10.1878 MHz % dB -26.008 4B
Transmit Freq Error  -326.153 kHz
% ¢B Bandwidth 81.397 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 134 -

Chain 1
# Agilent 19:29:50 0ct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T StopFreq
Log | 571560600 GHz
16 o ®
dB/ = CF Step
Offst 9.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.678 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
41.3874 MHz % dB -26.008 4B

Transmit Freq Error  -724.194 kHz
% ¢B Bandwidth 84,877 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 134 -

Chain 2
# Agilent 19:31:02 0Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log ! 571560600 GHz
10 . - I+
4B/ < CF Step
Offst 9.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.678 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #Sweep DAB ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
G3.7721 MHz % dB -26.008 4B
Transmit Freq Error  -2.833 MHz
% ¢B Bandwidth 89,937 MHzx
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<Beam-Forming Off; 2x3>

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 38 -

Chain 0
4 Agilent 18:37:18 Oct 23, 2010

RL S|Freg/Channel

Ch Freq 5.19 GHz

Nccupied Bandwidth

- Center Freq
Trig Free |l ¢ 15000000 GHz

| StartFreq
5.14500008 GHz

Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log ° o 5.23560600 GHz
16
dB/ Ly | et e CF Step
Offst 9.00006000 MHz
5.7 Huto Man
dB

Freq Offset
Center 5.198 88 GHz Span 98 Mz || ©-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
38.9228 MHz % dB -26.008 4B
Transmit Freq Error  125.536 kHz
% ¢B Bandwidth 77.424 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 38 -

Chain 1
# Agilent 18:39:43 Oct 23, 2010 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.13 GHz Trig Free 519606008 GHz
Occupied Bandwidth | |
| StartFreq
5.14500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 5.23560600 GHz
T 3 3
dB/ 2 % CF Step
Offst | 9.60000000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.198 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
37.6618 MHz % dB -26.008 4B
Transmit Freq Error  23.218 kHz
% ¢B Bandwidth 60,252 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 46 -

Chain 0
4 Agilent 18:42:52 Oct 23, 2010

RL S|Freg/Channel

Center Freq

Ch Freq 5.23 GHz Trig Free 553600000 GHz
Occupied Bandwidth | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 527560600 GHz
16 hi ®.
dB/ £ CF Step
Offst 9.00006000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
38.1184 MHz % dB -26.008 4B
Transmit Freq Error  §8.166 kHz
% ¢B Bandwidth 61.571 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 46 -

Chain 1
# Agilent 18:42:03 Oct 23, 2010 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.23 GHz Trig Free 553600000 GHz
Occupied Bandwidth | |
| StartFreq
5.18500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log | 527560600 GHz
16 14
dB/ < CF Step
Offst [ 9.00060000 MHz
5.7 Huto Man
dB
Freq Offset
Center 5.238 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #Sweep DAB ms (1081 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
37.5856 MHz % dB -26.008 4B
Transmit Freq Error  70.563 kHz
% ¢B Bandwidth 51.363 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 54 -

Chain 0
# Agilent 19:13:23 0Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log " ] 531560600 GHz
16 4 L
dB/ 7 5 CF Step
Offst 9.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.278 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
39.3694 MHz % dB -26.008 4B
Transmit Freq Error 272543 kHz
% ¢B Bandwidth 75,483 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 54 -

Chain 1
# Agilent 19:14:09 0Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.27 GHz Trig Free 557600000 GHz
Occupied Bandwidth | |
| StartFreq
5.22500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T I Stop Freq
Log ' ! ! 531560600 GHz
10 Fed a
dB/ > o CF Step
Offst 9.00006000 MHz
26 Auto Man
dB
Freq Offset
Center 5.278 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH §20 kHz #YBH 2.4 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
38.7574 MHz % dB -26.008 4B
Transmit Freq Error  55.426 kHz
% ¢B Bandwidth 74,451 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 62 -

Chain 0
% Agilent 19:17:19 Oct 19, 2610

RL S|Freg/Channel

Center Freq

Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
[heak —] 5 35500000 o1t
L SEVURON R RO N . z
10 ¢ ¥ 2
dB/ CF Step
A e Susirtll 3 00000600 MHz
26 Auto Man
dB
Freq Offset
Center 5.316 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
37.9260 MHz % dB -26.008 4B
Transmit Freq Error  26.513 kHz
% ¢B Bandwidth 55.568 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 62 -

Chain 1
% Agilent 19:16:33 Oct 19, 2618

RL S|Freg/Channel

Center Freq

Ch Freq 5.31 GHz Trig Free 531606000 GHz
Occupied Bandwidth | |
| StartFreq
5.26500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T T Stop Freq
Log | | . 5.35560600 GHz
19 <& 7 ©
dB/ CF Step
26 Auto Man
dB
Freq Offset
Center 5.316 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
37.6894 MHz % dB -26.008 4B
Transmit Freq Error  43.848 kHz
% ¢B Bandwidth 51.528 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 102 -

Chain 0
# Agilent 19:18:36 Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 30 dB
Pk | S seRuanb oot
L _ . z
1%9 < s 2
dB/ CF Step
Offst ik Smferill 9 00000060 Mz
26.3 Huto Man
dB
Freq Offset
Center 5.516 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
38.0054 MHz % dB -26.008 4B
Transmit Freq Error  -187.434 kHz
% ¢B Bandwidth 54,141 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 102 -

Chain 1

W Agilent 19:20:36 Oct 19, 2610

R T S|Freg/Channel

Center Freq

Ch Freq 5.51 GHz Trig Free 551606000 GHz
Occupied Bandwidth | |
| StartFreq
5.46500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak I Stop Freq
Log — . 555500000 GHz
dB/ CF Step
Oftst e Sl 9 00008000 MH:
26.3 Huto Man
dB
Freq Offset
Center 5.516 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 620 kHz #YBH 1.5 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
37.5756 MHz % dB -26.008 4B
Transmit Freq Error  -93.695 kHz
% ¢B Bandwidth 54,582 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 118 -

Chain 0
# Agilent 19:25:03 Oct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.53 GHz Trig Free 5.COGGG000 GHz
Occupied Bandwidth | |
| | StartFreq
5.54500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak T T Stop Freq
Log ] ] 563560600 GHz
T L <
dB/7 sy CF Step
Offst 9.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.598 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
10.2786 MHz % dB -26.008 4B
Transmit Freq Error  -342.485 kHz
% ¢B Bandwidth 87.556 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 118 -

Chain 1
. Agilent 19:23:54 Oct 19, 2018 R S|Freq/thanne|
|
- Center Freq
Ch Freq 5.53 GHz Trig Free 5.COGGG000 GHz
Occupied Bandwidth | |
| StartFreq
5.54500000 GHz
Ref 28 dBm #Atten 30 dB
#Peak Stop Freq
Log ! 563560600 GHz
10 e k4
dBs P CF Step
Offst 9.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.598 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
110302 MHz % dB -26.008 4B
Transmit Freq Error 718,745 kHz
% ¢B Bandwidth 83.182 MHz*
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26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 134 -

Chain 0
4 Agilent 19:26:13 Oct 19, 2610

RL S|Freg/Channel

Center Freq

Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T Stop Freq
Log I " 571560600 GHz
16 . L ¢
Offst 9.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.678 88 GHz Span 98 Mz || ©-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - - - Signal Track
Occupied Bandwidth Occ BH 7% Pur  99.08 % |llon 0ff
10.1878 MHz % dB -26.008 4B
Transmit Freq Error  -326.153 kHz
% ¢B Bandwidth 81.397 MHz*

26 dB & 99% Bandwidth Plot on 802.11n (HT-40) Channel 134 -

Chain 1
# Agilent 19:29:50 0ct 19, 2610 RL $[Freq/Channel
|
- Center Freq
Ch Freq 5.67 GHz Trig Free 567600000 GHz
Occupied Bandwidth | |
| StartFreq
5.62500008 GHz
Ref 28 dBm #Atten 30 dB
#Peak T StopFreq
Log | 571560600 GHz
16 o ®
dB/ = CF Step
Offst 9.00006000 MHz
26.3 Huto Man
dB
Freq Offset
Center 5.678 86 GHz Span 96 MHz || 0-00000000 Hz
#Res BH 918 kHz #WBH 2.7 MHz #5ween SO0 ms (1001 pts)

- - ) - Signal Track
Occupied Bandwidth Occ BH % Pur  99.00 7 o Off
41.3874 MHz % dB -26.008 4B

Transmit Freq Error  -724.194 kHz
% ¢B Bandwidth 84,877 MHz*
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3.2 Power Spectral Density Measurement

3.2.1 Limit of Power Spectral Density
For the band 5.15-5.25 GHz, the peak power spectral density shall not exceed 4 dBm in any 1MHz
band. For the 5.25-5.35 GHz and 5.47-5.725 GHz bands, the peak power spectral density shall not
exceed 11 dBm in any 1MHz band. If transmitting antenna directional gain is greater than 6 dBi, both
the maximum conducted output power and the peak power spectral density shall be reduced by the
amount in dB that the directional gain of the antenna exceeds 6 dBi.

3.2.2 Measuring Instruments
See list of measuring instruments of this test report.

3.2.3 Test Procedures
The transmitter output is connected to the spectrum analyzer. According to the method 3 of
DA-02-2138, the resolution bandwidth is set to 1 MHz, video bandwidth is 3MHz, trace average 100
traces in power averaging mode, and sample detection is used, and the analyzer is set for video
averaging.

3.2.4 Test Setup

(a¥s [} O
Spectrum Analyzer EUT
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3.2.5 Test Result of Power Spectral Density

Test Mode : 802.11a L/M/H channels  [Temperature : 25~27°C

Test Engineer : |Lewis He Relative Humidity : |64~66%

<Normal Mode: 3x3>

Frequency g02.11a Max. Limits :
Channel (MH2) Measured PSD (dBm) I Pass/Fail
Chain 0 Chain 1 Chain 2 |Summation

36 5180 -1.79 -2.88 -3.54 2.10 2.15 Pass
44 5220 -1.84 -2.84 -3.54 2.09 2.15 Pass
48 5240 -1.94 -2.95 -3.31 2.08 2.15 Pass
52 5260 4.28 3.81 3.90 8.77 9.15 Pass
60 5300 5.03 3.52 3.85 8.95 9.15 Pass
64 5320 4.80 3.78 3.94 8.97 9.15 Pass
100 5500 4.71 4.03 2.96 8.73 13.47 Pass
120 5600 4.54 3.74 2.81 8.52 13.47 Pass
140 5700 5.61 4.74 4.27 9.68 13.47 Pass

Note: The maximum composite antenna gain is 7.85 for 5150 MHz ~ 5350 MHz and 9.53 dBi for
5470 MHz ~ 5725 MHz; therefore the limits are 2.15 dBm for 5150 MHz ~ 5250 MHz, 9.15 dBm
for 5250 MHz ~ 5350 MHz and 13.47 dBm for 5470 MHz ~ 5725 MHz.

<Normal Mode: 2x3>

Frequency 802.11a Max. Limits :
Channel (MH2) Measured PSD (dBm) SN Pass/Fail
Chain 0 Chain 1 Summation

36 5180 0.46 -0.51 3.01 3.91 Pass
44 5220 0.57 -0.60 3.03 3.91 Pass
48 5240 0.72 -0.20 3.29 3.91 Pass
52 5260 5.23 3.84 7.60 10.91 Pass
60 5300 5.48 441 7.99 10.91 Pass
64 5320 4.47 3.47 7.01 10.91 Pass
100 5500 6.00 5.37 8.71 15.23 Pass
120 5600 5.82 4.85 8.37 15.23 Pass
140 5700 514 511 8.14 15.23 Pass

Note: The maximum composite antenna gain is 6.09 for 5150 MHz ~ 5350 MHz and 7.77 dBi for
5470 MHz ~ 5725 MHz; therefore the limits are 3.91 dBm for 5150 MHz ~ 5250 MHz, 10.91
dBm for 5250 MHz ~ 5350 MHz and 15.23 dBm for 5470 MHz ~ 5725 MHz.
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

< Normal Mode: 3x3>

PSD Plot on 802.11a Channel 36 - Chain 0

. Agilent 21:04:14 Sep 13, 2616 RL Freq/Channel
Mkrl 5.183 375 GHz Center Freq
Eg;m%@ dBm #Atten 20 dB -1.794 dBm 5 13000000 Gl
Log )
18 StartFreq
dB/ 1 515756888 GHz
Offst =
21
4B Stop Freq
5.20250088 GHz
CF Step
450000008 MHz
#PAvg Auta Man
188 |
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5150 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|

PSD Plot on 802.11a Channel 36 - Chain 1

. Agilent 21:07:18 Sep 13, 2610 RL Freq/Channel
Mkrl 5.186 525 GHz Center Freq
Eg;m%@ dBm #Atten 20 dB -2.878 dBm C 13000000 Gl
Log N
18 StartFreq
dB/ 1 515756888 GHz
Offst [
21
4B Stop Freq
5.20250088 GHz
CF Step
450000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5150 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11a Channel 36 - Chain 2

. Agilent 21:08:35 Sep 13, 2610 RL Freq/Channel
Mkrl 5.182 295 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB -3.542 dBm 5 13000000 Gl
Log )
18 StartFreq
dB/ N 5.15750088 GHz
Offst o
21
4B Stop Freq
5.208250008 GHz
CF Step
4.50000008 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5150 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 44 - Chain O

. Agilent 21:15:48 Sep 13, 2616 RL Freq/Channel
Mkrl 5.227 118 GHz Center Freq
Eg;m%@ dBm #Atten 20 dB -1.842 dBm € 32000000 GHa
Log N
18 StartFreq
dB/ 1 519750088 GHz
Offst 4
21
4B Stop Freq
5.24250080 GHz
CF Step
4 450000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5220 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11a Channel 44 - Chain 1

. Agilent 21:12:37 Sep 13, 2610 RL Freq/Channel
Mkrl 5.214 195 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB -2.839 dBm 535000000 Gl
Log )
18 StartFreq
dB/ 1 5.19750088 GHz
Offst <
21
4B Stop Freq
5.24250008 GHz
CF Step
4.50000008 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5220 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 44 - Chain 2

. Agilent 21:10:46 Sep 13, 2610 RL Freq/Channel
Mkrl 5.218 238 GHz Center Freq
Eg;m%@ dBm #Atten 20 dB -3.544 dBm € 32000000 GHa
Log N
18 StartFreq
dB/ N 519750088 GHz
Offst ¢
21
4B Stop Freq
5.24250080 GHz
CF Step
450000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5220 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11a Channel 48 - Chain 0

. Agilent 21:24:01 Sep 13, 2610 RL Freq/Channel
Mkrl 5.243 285 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB -1.93% dBm £ 34000000 Gl
Log )
18 StartFreq
dB/ 1 5.21750088 GHz
Offst A
21
4B Stop Freq
5.26250008 GHz
CF Step
4.50000008 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5240 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 48 - Chain 1

. Agilent 21:19:49 Sep 13, 2610 RL Freq/Channel
Mkrl 5.246 345 GHz Center Freq
Eg;m%@ dBm #Atten 20 dB -2.951 dBm € 24600000 Gia
Log N
18 StartFreq
dB/ 1 5.21750888 GHz
Offst <
21
4B Stop Freq
5.26250000 GHz
CF Step
450000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5240 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11a Channel 48 - Chain 2

. Agilent 21:22:46 Sep 13, 2010 RL Freq/Channel
Mkrl 5.244 995 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB -3.311 dBm £ 34000000 Gl
Log )
18 StartFreq
dB/ 1 5.21750088 GHz
Offst ©
21
4B Stop Freq
5.26250008 GHz
CF Step
4.50000008 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5240 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 52 - Chain 0

. Agilent 14:42:25 Sep 18, 2610 RL Freq/Channel
Mkrl 5.266 255 GHz Center Freq
Eg;m%@ dBm #Atten 20 dB 4,283 dBm € 26000000 Gl
Log N
19 5 StartFreq
dB/ 5.23750080 GHz
Offst
21
4B Stop Freq
5.28250000 GHz
CF Step
—F 450000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5260 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

PSD Plot on 802.11a Channel 52 - Chain 1

- Agilent 11:38:51

Mow 1, 2618

RL

Freq/Channel

Ref 28 dBm

#Atten 30 dB

Mkrl 5.264 83 GHz

3.818 dBm

Center Freq

#5amp
Log

2.26880880 GHz

18
dB/

L 1

StartFreq
5.23500000 GHz

Dffst
26

dB

StopFre
5.23500008 GHz

s

CF Step

#PAvg
168

[}

DOEERE6E MHz
Man

I
=
—
o

Wl 52
53 FS

£t

FTun
Swp

#Res BH 1 MHz

Center 5.260 88 GHz

#YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

=
= =
) = ‘
(=] ==
= =
w =0
=
= @2
= = hn
o8 a
o g
|m7¢ Te

PSD Plot on 802.11a Channel 52 - Chain 2

# Agilent 11:35:28 Nov 1, 2610 RL  [Freg/Channel
Mkrl 5.266 @5 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 3.984 dBm 5 26000000 Gl
Log )
18 5 StartFreq
dB/ 5.23500000 GHz
Offst
ﬁg Stop Freq
5.28500000 GHz
CF Ste
5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5260 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11a Channel 60 - Chain 0

. Agilent 21:28:00 Sep 13, 2610 RL Freq/Channel
Mkrl 5.305 048 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB 5.829 dBm 5 30000000 Gl
Log )
18 > StartFreq
dB/ 527750008 GHz
Offst
21
4B Stop Freq
5.32250008 GHz
CF Step
I 4.50000008 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5308 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 60 - Chain 1

. Agilent 21:30:20 Sep 13, 2610 RL Freq/Channel
Mkrl 5.363 730 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB 3.515 dBm C 36000000 Gl
Log N
18 3 StartFreq
dB/ 5.27750680 GHz
Offst
21
4B Stop Freq
5.32250680 GHz
CF Step
— 450000600 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On nff
Swp —
Center 5308 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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PSD Plot on 802.11a Channel 60 - Chain 2

. Agilent 21:31:22 Sep 13, 2610 RL Freq/Channel
Mkrl 5.381 395 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB 3.847 dBm 5 30000000 Gl
Log )
18 5 StartFreq
dB/ 527750008 GHz
Offst
21
4B Stop Freq
5.32250008 GHz
CF Step
T || 4.50000000 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5308 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 64 - Chain 0

# Agilent 20:13:05 0Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.325 @5 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,803 dBm € 32000000 Gia
Log N
19 5 StartFreq
dB/ 5.29500008 GHz
Offst
3% Stop Freq
5.34500000 GHz
CF Step
5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5320 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11a Channel 64 - Chain 1

# Agilent 20:12:13 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.325 15 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 3.775 dBm £ 35000000 Gl
Log )
18 {1) StartFreq
dB/ 5.29500008 GHz
Offst
ﬁg Stop Freq
5.34500000 GHz
CF Step
5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5320 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 64 - Chain 2

# Agilent 20:18:54 0Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.315 95 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 3.941 dBm € 32000000 Gia
Log N
18 : StartFreq
dB/ 5.29500008 GHz
Offst
3% Stop Freq
5.34500000 GHz
CF Step
—— : 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5320 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11a Channel 100 - Chain 0

# Agilent 20:14:42 0Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.498 78 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,713 dBm C.CA000000 Gl
Log )
14 > Start Freq
dB/ 547500000 GHz
Offst
5%‘3 Stop Freq
5.52500008 GHz
CF Step
— 5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5500 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 100 - Chain 1

# Agilent 20:15:28 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.494 55 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,834 dBm C SRE00000 Gl
Log N
18 z StartFreq
dB/ 547500000 GHz
Offst
5%‘3 Stop Freq
5.52500008 GHz
CF Step
——# 5 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5500 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11a Channel 100 - Chain 2

# Agilent 20:16:45 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.493 95 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 2.959 dBm C.CA000000 Gl
Log )
18 1 StartFreq
dB/ s 547500000 GHz
Offst
5%‘3 Stop Freq
5.52500008 GHz
CF Step
— - 500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5500 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 120 - Chain O

# Agilent 20:19:31 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.682 6@ GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,548 dBm C 60000000 Gl
Log N
18 Py StartFreq
dB/ 5.57500008 GHz
Offst
5%‘3 Stop Freq
5.62500008 GHz
CF Step
—~ . 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5600 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11a Channel 120 - Chain 1

# Agilent 20:18:45 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.597 65 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 3.739 dBm 5 60000000 Gl
Log )
18 : StartFreq
dB/ 5.57500008 GHz
Offst
5%‘3 Stop Freq
5.62500008 GHz
CF Step
5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5600 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 120 - Chain 2

# Agilent 20:17:58 0Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.685 75 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 2.885 dBm C 60000000 Gl
Lug N
18 1 StartFreq
dB/ 8 5.57500080 GHz
Offst
5%‘3 Stop Freq
5.62500008 GHz
CF Step
‘ 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
$3 Fs 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5600 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
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PSD Plot on 802.11a Channel 140 - Chain 0

# Agilent 20:22:23 0Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.782 78 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 5.611 dBm 5 70000000 Gl
Log . )
18 & StartFreq
dB/ 5.67500000 GHz
Offst
5%‘3 Stop Freq
5.72500000 GHz
CF Step
= 5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5,708 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 140 - Chain 1

# Agilent 20:23:09 0Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.781 55 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,748 dBm € 70000000 Gl
Log N
14 > Start Freq
dB/ 5.67500000 GHz
Offst
5%‘3 Stop Freq
5.72500000 GHz
CF Step
o 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,708 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
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PSD Plot on 802.11a Channel 140 - Chain 2

# Agilent 20:23:52 0ct 19, 2610 R T S|Freg/Channel
Mkrl 5.781 38 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,273 dBm € 70000000 Gl
Log N
19 5 StartFreq
dB/ 5.67500000 GHz
Offst
5%‘3 Stop Freq
5.72500000 GHz
CF Step
<l 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,708 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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< Normal Mode: 2x3>

PSD Plot on 802.11a Channel 36 - Chain 0

. Agilent 11:25:14 Oct 21, 2018 R T |Freq/Channel
Mkrl 5.186 48 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 0,457 dBm C 13000000 Gl
Log
18 . StartFreq
dB/ 5 5.15500000 GHz
Offst
5%‘7 Stop Freq
5.20500008 GHz
CF Step
5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
33 FS B.AAAREARE Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5150 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|

PSD Plot on 802.11a Channel 36 - Chain 1

. Agilent 11:24:27 Oct 21, 2018 R T |Freq/Channel
Mkrl 5.185 85 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -0.587 dBm C 13000000 Gl
Log
18 StartFreq
dB/ x 5.15500088 GHz
Offst
5%‘7 Stop Freq
5.20500008 GHz
CF Step
5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5150 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

PSD Plot on 802.11a Channel 44 - Chain 0
4 Agilent 11:40:50 Oct 21, 2610

R T

Freq/Channel

Ref 28 dBm

#Atten 30 dB

Mkrl 5.225 43 GHz

8.571 dBm

#5amp
Log

18
dB/

o

Dffst
25.7

dB

Center Freq
5.22000000 GHz

StartFreq
5.19500008 GHz

StopFre
5.24500008 GHz

s

#PAvg
168

Wl 52
53 FS

£t

FTun
Swp

Center 5.220 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

CF Step
DOEERE6E MHz
Man

Do
=
o

=
= =
) = ‘
(=] ==
= =
w =0
=
= @2
= = hn
o8 a
o g
|m7¢ Te

PSD Plot on 802.11a Channel 44 - Chain 1

. Agilent 11:41:35 Oct 21, 2018 R T |Freq/Channel
Mkrl 5.226 85 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -B.608 dBm 535000000 Gl
Log )
18 StartFreq
dB/ x 5.19500008 GHz
Offst
5%‘7 Stop Freq
5.24500008 GHz
CF Ste
500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5220 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11a Channel 48 - Chain 0

. Agilent 21:34:44 Oct 25, 2018 R T |Freq/Channel
Mkrl 5.245 18 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 0,717 dBm £ 34000000 Gl
Log )
19 ] StartFreq
dB/ ma 5.21508000 GHz
Offst
5%‘7 Stop Freq
5.26500000 GHz
CF Step
5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5248 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 48 - Chain 1

. Agilent 21:33:54 Oct 25, 2018 R T |Freq/Channel
Mkrl 5.245 75 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -8.199 dBm € 24600000 Gia
Log N
18 R StartFreq
dB/ FS 5.21500088 GHz
Offst
5%‘7 Stop Freq
5.26500000 GHz
CF Step
5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5248 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

PSD Plot on 802.11a Channel 52 - Chain 0
4 Agilent 14:52:53 Nov 18, 2610

RL

Freq/Channel

Ref 28 dBm

#Atten 30 dB

Mkrl 5.265 98 GHz

2.234 dBm

Center Freq

#5amp
Log

2.26880880 GHz

18
dB/

O

StartFreq
5.23500000 GHz

Dffst
26.1

dB

StopFre
5.23500008 GHz

s

#PAvg
168

CF Step
DOEERE6E MHz
Man

Do
=
o

Wl 52
53 FS

AA
£0)

FTun
Swp

Center 5.260 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

=
= =
) = ‘
(=] ==
= =
w =0
=
= @2
= = hn
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PSD Plot on 802.11a Channel 52 - Chain 1

. Agilent 15:18:25 Hov 16, 2018 RL Freq/Channel
Mkrl 5.266 18 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 3.844 dBm 5 26000000 Gl
Log )
18 5 StartFreq
dB/ 5.23500008 GHz
Offst
5%‘1 Stop Freq
5.23500008 GHz
CF Ste
500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
AR
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5260 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11a Channel 60 - Chain 0

. Agilent 11:57:12 0Oct 21, 2018 R T |Freq/Channel
Mkrl 5.385 48 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 5.476 dBm 5 30000000 Gl
Log 3 )
18 o StartFreq
dB/ 5.27500008 GHz
Offst
ﬁg Stop Freq
5.32500000 GHz
CF Step
— 5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5308 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 60 - Chain 1

. Agilent 11:56:23 Oct 21, 2018 R T |Freq/Channel
Mkrl 5.382 85 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,418 dBm € 30000000 Gl
Log N
18 P StartFreq
dB/ 5.27500008 GHz
Offst
3% Stop Freq
5.32500000 GHz
CF Step
5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5308 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

PSD Plot on 802.11a Channel 64 - Chain 0
4 Agilent 11:59:41 Oct 21, 2610

R T

Freq/Channel

Ref 28 dBm

#Atten 30 dB

Mkrl 5.326 58 GHz

4.466 dBm

Center Freq

#5amp
Log

2.32080880 GHz

18
dB/

Lo

StartFreq
5.29500008 GHz

Dffst
26

dB

StopFre
5.34500008 GHz

[l

CF Step

#PAvg
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DOEERE6E MHz
Man

I
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—
o

Wl 52
53 FS

£t

FTun
Swp

Center 5.320 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)
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PSD Plot on 802.11a Channel 64 - Chain 1

. Agilent 12:00:23 Oct 21, 2018 R T |Freq/Channel
Mkrl 5.323 55 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 3.474 dBm £ 35000000 Gl
Log )
18 3 StartFreq
dB/ 5.29500008 GHz
Offst
ﬁg Stop Freq
5.34500000 GHz
CF Ste
5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5320 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

PSD Plot on 802.11a Channel 100 - Chain 0
4 Agilent 12:07:23 Oct 21, 2610

R T

Freq/Channel

Ref 28 dBm

#Atten 30 dB

Mkrl 5.585 18 GHz

6.808 dBm

Center Freq

#5amp
Log

2.00880880 GHz

18
dB/

StartFreq
547500000 GHz

Dffst
26.3

dB

StopFre
5.52500008 GHz

[l

#PAvg
168

CF Step
DOEERE6E MHz
Man

Do
=
o

Wl 52
53 FS

£t

FTun
Swp

Center 5.508 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

=
= =
) = ‘
(=] ==
= =
w =0
=
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PSD Plot on 802.11a Channel 100 - Chain 1

. Agilent 12:05:28 Oct 21, 2018 R T |Freq/Channel
Mkrl 5.493 05 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 5.371 dBm C.CA000000 Gl
Log s )
18 & StartFreq
dB/ 547500000 GHz
Offst
5%‘3 Stop Freq
5.52500008 GHz
CF Ste
WE. 500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5500 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

PSD Plot on 802.11a Channel 120 - Chain 0
4 Agilent 13:40:31 Oct 21, 2610

R T

Freq/Channel

Mkrl 5.592 68 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 5.818 dBm 5 60000000 Gl
Log . )
18 & StartFreq
dB/ 557500008 GHz
Offst
5%‘3 Stop Freq
562500008 GHz
CF Step
— 500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5600 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 120 - Chain 1

. Agilent 13:41:29 Oct 21, 2018 R T |Freq/Channel
Mkrl 5.595 18 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4.851 dBm 5 60000000 Gl
Log )
18 Iy StartFreq
dB/ 5.57500008 GHz
Offst
5%‘3 Stop Freq
562500008 GHz
CF Ste
500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5600 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11a Channel 140 - Chain 0

. Agilent 20:05:42 Oct 25, 2018 R T |Freq/Channel
Mkrl 5.694 65 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 5.138 dBm 5 70000000 Gl
Log )
18 g StartFreq
dB/ 5.67500000 GHz
Offst
5%‘3 Stop Freq
5.72500000 GHz
CF Step
5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5,708 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 140 - Chain 1

. Agilent 20:04:59 Oct 25, 2018 R T |Freq/Channel
Mkrl 5.694 88 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 5.114 dBm € 70000000 Gl
Log N
18 3 StartFreq
dB/ 5.67500000 GHz
Offst
5%‘3 Stop Freq
5.72500000 GHz
CF Step
[— 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,708 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

<Beam-Forming Off; 3x3>

PSD Plot on 802.11a Channel 36 - Chain 0

. Agilent 17:56:33 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.186 8@ GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -8.271 dBm C 13000000 Gl
Log
18 StartFreq
dB/ a 5.15500088 GHz
Offst
5%‘7 Stop Freq
5.20500008 GHz
CF Step
5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
33 FS B.AAAREARE Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5150 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|

PSD Plot on 802.11a Channel 36 - Chain 1

. Agilent 17:57:22 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.186 85 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -1.811 dBm C 13000000 Gl
Log
18 StartFreq
dB/ H 5.15500088 GHz
Offst
5%‘7 Stop Freq
5.20500008 GHz
CF Step
5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5150 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
SPORTON INTERNATIONAL INC. Page Number 1 160 of 691
TEL : 886-3-327-3456 Report Issued Date : Nov. 17, 2010
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PPD-AR5BHB112
IC : 4104A-AR5BHB112



SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

PSD Plot on 802.11a Channel 36 - Chain 2
4 Agilent 17:58:01 Oct 23, 2010

R T

Freq/Channel

Mkrl 5.173 38 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -2.343 dBm 5 13000000 Gl
Log )
18 StartFreq
dB/ 1 5.15500868 GHz
Offst A
5%‘7 Stop Freq
5.20500008 GHz
CF Step
500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5150 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 44 - Chain O

. Agilent 18:00:42 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.226 48 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -8.267 dBm 535000000 Gl
Log )
18 StartFreq
dB/ a 5.19500008 GHz
Offst
5%‘7 Stop Freq
5.24500008 GHz
CF Ste
500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5220 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11a Channel 44 - Chain 1

. Agilent 18:01:19 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.225 8@ GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -1.658 dBm 535000000 Gl
Log )
18 StartFreq
dB/ 5.19500008 GHz
Offst
5%‘7 Stop Freq
5.24500000 GHz
CF Step
5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5220 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 44 - Chain 2

. Agilent 18:01:53 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.223 78 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -2.192 dBm € 32000000 GHa
Log N
18 StartFreq
dB/ 1 5.19500008 GHz
Offst b4
5%‘7 Stop Freq
5.24500000 GHz
CF Step
p 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5220 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

PSD Plot on 802.11a Channel 48 - Chain 0

= Agilent 18:03:47

Oct 23, 2018

R T

Freq/Channel

Ref 28 dBm

#Atten 30 dB

Mkrl 5.244 553 GHz

—0.149 dBm

Center Freq

#5amp
Log

18
dB/

o

Dffst
25.7

dB

2.24080880 GHz

StartFreq
5.21500088 GHz

StopFre
5.26500008 GHz

s

#PAvg
168

Wl 52
53 FS

£t

FTun
Swp

#Res BH 1 MHz

Center 5.248 88 GHz

#YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

CF Step
DOEERE6E MHz
Man

Do
=
o

=
= =
w = ‘
=3 =
S|l =
=
w =0
=
= @2
= i -y
Dg wm
o g
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PSD Plot on 802.11a Channel 48 - Chain 1

- Agilent 18:03:08 Oct 23, 2010 R T [Freg/Channel
Mkrl 5.244 15 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -1.747 dBm £ 34000000 Gl
Log )
18 StartFreq
dB/ 1 5.21500088 GHz
Offst *,
5%‘7 Stop Freq
5.26500000 GHz
CF Ste
5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5248 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11a Channel 48 - Chain 2

. Agilent 18:02:35 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.242 6@ GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -2.183 dBm £ 34000000 Gl
Log )
18 StartFreq
dB/ 1 5.21500088 GHz
Offst b4
5%‘7 Stop Freq
5.26500000 GHz
CF Step
5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5248 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 52 - Chain 0

. Agilent 14:42:25 Sep 18, 2610 RL Freq/Channel
Mkrl 5.266 255 GHz Center Freq
Eg;m%@ dBm #Atten 20 dB 4,283 dBm € 26000000 Gl
Log N
19 5 StartFreq
dB/ 5.23750080 GHz
Offst
21
4B Stop Freq
5.28250000 GHz
CF Step
—F 450000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5260 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

PSD Plot on 802.11a Channel 52 - Chain 1

- Agilent 11:38:51

Mow 1, 2618

RL

Freq/Channel

Ref 28 dBm

#Atten 30 dB

Mkrl 5.264 83 GHz

3.818 dBm

Center Freq

#5amp
Log

2.26880880 GHz

18
dB/

L 1

StartFreq
5.23500000 GHz

Dffst
26

dB

StopFre
5.23500008 GHz

s

CF Step

#PAvg
168

[}

DOEERE6E MHz
Man

I
=
—
o

Wl 52
53 FS

£t

FTun
Swp

#Res BH 1 MHz

Center 5.260 88 GHz

#YBH 3 MHz
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Sweep 1 ms (1001 pts)
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PSD Plot on 802.11a Channel 52 - Chain 2

# Agilent 11:35:28 Nov 1, 2610 RL  [Freg/Channel
Mkrl 5.266 @5 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 3.984 dBm 5 26000000 Gl
Log )
18 5 StartFreq
dB/ 5.23500000 GHz
Offst
ﬁg Stop Freq
5.28500000 GHz
CF Ste
5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5260 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11a Channel 60 - Chain 0

. Agilent 21:28:00 Sep 13, 2610 RL Freq/Channel
Mkrl 5.305 048 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB 5.829 dBm 5 30000000 Gl
Log )
18 > StartFreq
dB/ 527750008 GHz
Offst
21
4B Stop Freq
5.32250008 GHz
CF Step
I 4.50000008 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5308 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 60 - Chain 1

. Agilent 21:30:20 Sep 13, 2610 RL Freq/Channel
Mkrl 5.363 730 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB 3.515 dBm C 36000000 Gl
Log N
18 3 StartFreq
dB/ 5.27750680 GHz
Offst
21
4B Stop Freq
5.32250680 GHz
CF Step
— 450000600 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On nff
Swp —
Center 5308 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11a Channel 60 - Chain 2

. Agilent 21:31:22 Sep 13, 2610 RL Freq/Channel
Mkrl 5.381 395 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB 3.847 dBm 5 30000000 Gl
Log )
18 5 StartFreq
dB/ 527750008 GHz
Offst
21
4B Stop Freq
5.32250008 GHz
CF Step
T || 4.50000000 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5308 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 64 - Chain 0

# Agilent 20:13:05 0Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.325 @5 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,803 dBm € 32000000 Gia
Log N
19 5 StartFreq
dB/ 5.29500008 GHz
Offst
3% Stop Freq
5.34500000 GHz
CF Step
5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5320 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11a Channel 64 - Chain 1

# Agilent 20:12:13 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.325 15 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 3.775 dBm £ 35000000 Gl
Log )
18 {1) StartFreq
dB/ 5.29500008 GHz
Offst
ﬁg Stop Freq
5.34500000 GHz
CF Step
5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5320 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 64 - Chain 2

# Agilent 20:18:54 0Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.315 95 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 3.941 dBm € 32000000 Gia
Log N
18 : StartFreq
dB/ 5.29500008 GHz
Offst
3% Stop Freq
5.34500000 GHz
CF Step
—— : 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5320 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11a Channel 100 - Chain 0

# Agilent 20:14:42 0Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.498 78 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,713 dBm C.CA000000 Gl
Log )
14 > Start Freq
dB/ 547500000 GHz
Offst
5%‘3 Stop Freq
5.52500008 GHz
CF Step
— 5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5500 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 100 - Chain 1

# Agilent 20:15:28 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.494 55 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,834 dBm C SRE00000 Gl
Log N
18 z StartFreq
dB/ 547500000 GHz
Offst
5%‘3 Stop Freq
5.52500008 GHz
CF Step
——# 5 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5500 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11a Channel 100 - Chain 2

# Agilent 20:16:45 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.493 95 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 2.959 dBm C.CA000000 Gl
Log )
18 1 StartFreq
dB/ s 547500000 GHz
Offst
5%‘3 Stop Freq
5.52500008 GHz
CF Step
— - 500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5500 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 120 - Chain O

# Agilent 20:19:31 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.682 6@ GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,548 dBm C 60000000 Gl
Log N
18 Py StartFreq
dB/ 5.57500008 GHz
Offst
5%‘3 Stop Freq
5.62500008 GHz
CF Step
—~ . 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5600 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11a Channel 120 - Chain 1

# Agilent 20:18:45 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.597 65 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 3.739 dBm 5 60000000 Gl
Log )
18 : StartFreq
dB/ 5.57500008 GHz
Offst
5%‘3 Stop Freq
5.62500008 GHz
CF Step
5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5600 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 120 - Chain 2

# Agilent 20:17:58 0Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.685 75 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 2.885 dBm C 60000000 Gl
Lug N
18 1 StartFreq
dB/ 8 5.57500080 GHz
Offst
5%‘3 Stop Freq
5.62500008 GHz
CF Step
‘ 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
$3 Fs 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5600 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11a Channel 140 - Chain 0

# Agilent 20:22:23 0Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.782 78 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 5.611 dBm 5 70000000 Gl
Log . )
18 & StartFreq
dB/ 5.67500000 GHz
Offst
5%‘3 Stop Freq
5.72500000 GHz
CF Step
= 5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5,708 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11a Channel 140 - Chain 1

# Agilent 20:23:09 0Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.781 55 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,748 dBm € 70000000 Gl
Log N
14 > Start Freq
dB/ 5.67500000 GHz
Offst
5%‘3 Stop Freq
5.72500000 GHz
CF Step
o 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,708 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
SPORTON INTERNATIONAL INC. Page Number 1 172 of 691
TEL : 886-3-327-3456 Report Issued Date : Nov. 17, 2010
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PPD-AR5BHB112
IC : 4104A-AR5BHB112



SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11a Channel 140 - Chain 2

# Agilent 20:23:52 0ct 19, 2610 R T S|Freg/Channel
Mkrl 5.781 38 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,273 dBm € 70000000 Gl
Log N
19 5 StartFreq
dB/ 5.67500000 GHz
Offst
5%‘3 Stop Freq
5.72500000 GHz
CF Step
<l 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,708 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

Test Mode : 802.11n (HT-20) L/M/H Temperature : 25~27°C
channels
Test Engineer : [Lewis He Relative Humidity : |64~66%
<Beam-Forming On: 3x3>
Fre 802.11n (HT-20) Max. Limits
Channel | €duency Measured PSD (dBm) Pass/Fail
(MHz) Chain 0 Chain 1 Chain 2 |Summation €l )

36 5180 -1.99 -2.72 -3.51 2.08 2.15 Pass
44 5220 -1.85 -3.08 -3.81 1.93 2.15 Pass
48 5240 -1.70 -3.07 -3.44 2.10 2.15 Pass
52 5260 3.81 3.27 2.80 8.08 9.15 Pass
60 5300 4.79 3.34 3.90 8.82 9.15 Pass
64 5320 4.02 3.06 2.79 8.09 9.15 Pass
100 5500 4.74 4.35 3.14 8.90 13.47 Pass
120 5600 4.70 4.86 3.41 9.14 13.47 Pass
140 5700 5.85 5.30 4.03 9.89 13.47 Pass

Note: The maximum composite antenna gain is 7.85 for 5150 MHz ~ 5350 MHz and 9.53 dBi for
5470 MHz ~ 5725 MHz; therefore the limits are 2.15 dBm for 5150 MHz ~ 5250 MHz, 9.15 dBm
for 5250 MHz ~ 5350 MHz and 13.47 dBm for 5470 MHz ~ 5725 MHz.

<Beam-Forming On: 2x3>

o 802.11n (HT-20) s [l
Channel | duency Measured PSD (dBm) Pass/Fail
(MHz) Chain 0 Chain 1 Summation elem )

36 5180 1.44 -0.05 3.77 3.91 Pass
44 5220 0.55 -0.61 3.02 3.91 Pass
48 5240 0.48 -0.42 3.06 3.91 Pass
52 5260 6.54 4.55 8.67 10.91 Pass
60 5300 5.08 3.57 7.40 10.91 Pass
64 5320 3.65 241 6.08 10.91 Pass
100 5500 5.88 5.24 8.58 15.23 Pass
120 5600 5.32 4.29 7.85 15.23 Pass
140 5700 5.10 4.01 7.60 15.23 Pass

Note: The maximum composite antenna gain is 6.09 for 5150 MHz ~ 5350 MHz and 7.77 dBi for
5470 MHz ~ 5725 MHz; therefore the limits are 3.91 dBm for 5150 MHz ~ 5250 MHz, 10.91
dBm for 5250 MHz ~ 5350 MHz and 15.23 dBm for 5470 MHz ~ 5725 MHz.
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

<Beam-Forming Off; 3x3>

Fre 802.11n (HT-20) Max. Limits
Channel | duency Measured PSD (dBm) Pass/Fail
(MHz) Chain 0 Chain 1 Chain 2 |Summation (Elem )
36 5180 0.03 -0.68 -2.29 3.90 4.00 Pass
44 5220 -0.71 -1.89 -2.78 3.06 4.00 Pass
48 5240 -0.24 -1.82 2.4 3.38 4.00 Pass
52 5260 4.41 3.32 2.81 8.34 11.00 Pass
60 5300 4.79 3.34 3.90 8.82 11.00 Pass
64 5320 4.02 3.06 2.79 8.09 11.00 Pass
100 5500 4.74 4.35 3.14 8.90 17.00 Pass
120 5600 4.70 4.86 3.41 9.14 17.00 Pass
140 5700 5.84 5.30 4.03 9.89 17.00 Pass
<Beam-Forming Off: 2x3>
Fre 802.11n (HT-20) Max. Limits
Channel | duency Measured PSD (dBm) Pass/Fail
(MHz) Chain 0 Chain 1 Summation (elem )
36 5180 0.03 -0.68 2.70 4.00 Pass
44 5220 -0.71 -1.89 1.75 4.00 Pass
48 5240 -0.24 -1.82 2.05 4.00 Pass
52 5260 4.41 3.32 6.91 11.00 Pass
60 5300 4.79 3.34 7.14 11.00 Pass
64 5320 4.02 3.06 6.58 11.00 Pass
100 5500 4.74 4.35 7.56 17.00 Pass
120 5600 4.70 4.86 7.79 17.00 Pass
140 5700 5.84 5.30 8.59 17.00 Pass
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

<Beam-Forming On: 3x3>

PSD Plot on 802.11n (HT-20) Channel 36 - Chain 0

. Agilent 21:41:07 Sep 13, 2610 RL Freq/Channel
Mkrl 5.185 885 GHz Center Freq
Eg;m%@ dBm #Atten 20 dB -1.989 dBm 5 13000000 Gl
Log )
18 StartFreq
dB/ 1 515756888 GHz
Offst hid
21
4B Stop Freq
5.20250088 GHz
CF Step
450000008 MHz
#PAvg Auta Man
{515 I I—
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5150 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|

PSD Plot on 802.11n (HT-20) Channel 36 - Chain 1

. Agilent 21:40:01 Sep 13, 2610 RL Freq/Channel
Mkrl 5.184 418 GHz Center Freq
Eg;m%@ dBm #Atten 20 dB -2.721 dBm C 13000000 Gl
Log N
18 StartFreq
dB/ 1 515756888 GHz
Offst 3
21
4B Stop Freq
5.20250088 GHz
CF Step
450000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5150 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-20) Channel 36 - Chain 2

. Agilent 21:36:53 Sep 13, 2616 RL Freq/Channel
Mkrl 5.185 858 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB -3.513 dBm 5 13000000 Gl
Log )
18 StartFreq
dB/ N 5.15750088 GHz
Offst [
21
4B Stop Freq
5.208250008 GHz
CF Step
4.50000008 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5150 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 44 - Chain O

% Agilent 21:54:26 Sep 13, 2610 RL Freq/Channel
Mkrl 5.215 885 GHz Center Freq
Eg;m%@ dBm #Atten 20 dB -1.858 dBm € 32000000 GHa
Log N
18 StartFreq
dB/ 1 519750088 GHz
Offst
21
4B Stop Freq
5.24250080 GHz
CF Step
! 450000008 MHz
#PAvg Auto Man
188 |
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5220 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-20) Channel 44 - Chain 1

. Agilent 21:52:38 Sep 13, 2610 RL Freq/Channel
Mkrl 5.215 598 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB -3.088 dBm 535000000 Gl
Log )
18 StartFreq
dB/ 1 5.19750088 GHz
Offst [
21
4B Stop Freq
5.24250008 GHz
CF Step
4.50000008 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5220 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 44 - Chain 2

. Agilent 21:55:23 Sep 13, 2610 RL Freq/Channel
Mkrl 5.226 930 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB -3.811 dBm C 55000000 Gl
Lug N
18 StartFreq
dB/ 4 519750680 GHz
Offst o
21
4B Stop Freq
524250080 GHz
CF Step
| 450000600 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On nff
Swp —
Center 5220 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-20) Channel 48 - Chain 0

. Agilent 21:58:45 Sep 13, 2616 RL Freq/Channel
Mkrl 5.246 218 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB -1.781 dBm £ 34000000 Gl
Log )
18 StartFreq
dB/ 1 5.21750088 GHz
Offst ¢
21
4B Stop Freq
5.26250008 GHz
CF Step
4.50000008 MHz
#PAvg Auta Man
10 |
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5240 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 48 - Chain 1

. Agilent 21:57:22 Sep 13, 2010 RL Freq/Channel
Mkrl 5.246 668 GHz Center Freq
Eg;m%@ dBm #Atten 20 dB -3.867 dBm € 24600000 Gia
Log N
18 StartFreq
dB/ 1 5.21750888 GHz
Offst ¢
21
4B Stop Freq
5.26250000 GHz
CF Step
450000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5240 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-20) Channel 48 - Chain 2

. Agilent 21:56:23 Sep 13, 2610 RL Freq/Channel
Mkrl 5.237 255 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB -3.437 dBm £ 34000000 Gl
Log )
18 StartFreq
dB/ N 5.21750088 GHz
Offst <o
21
4B Stop Freq
5.26250008 GHz
CF Step
4.50000008 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5240 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 52 - Chain 0

. Agilent 14:01:49 Hov 1, 2018 RL Freq/Channel
Mkrl 5.266 15 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 3.887 dBm € 26000000 Gl
Log N
18 : StartFreq
dB/ 5.23500000 GHz
Offst
3% Stop Freq
5.28500000 GHz
CF Step
— . 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5260 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-20) Channel 52 - Chain 1

. Agilent 14:11:51 Hov 1, 2018 RL Freq/Channel
Mkrl 5.267 25 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 3.265 dBm 5 26000000 Gl
Log )
18 3 StartFreq
dB/ 5.23500000 GHz
Offst
ﬁg Stop Freq
5.28500000 GHz
CF Step
5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5260 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 52 - Chain 2

. Agilent 14:04:23 HNov 1, 2018 RL Freq/Channel
Mkrl 5.265 88 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 2.799 dBm 5 26000000 Gl
Log )
16 1 StartFreq
dB/ g 5.23500000 GHz
Offst
ﬁg Stop Freq
5.23500008 GHz
CF Ste
500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5260 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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SPORTON LAB. FCC/IC RF Test Report Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-20) Channel 60 - Chain 0

. Agilent 22:04:38 Sep 13, 2010 RL Freq/Channel
Mkrl 5.387 335 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB 4.794 dBm 5 30000000 Gl
Log )
14 > Start Freq
dB/ 527750008 GHz
Offst
21
4B Stop Freq
5.32250008 GHz
CF Step
4.50000008 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5308 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 60 - Chain 1

. Agilent 22:05:39 Sep 13, 2610 RL Freq/Channel
Mkrl 5.366 255 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB 3.336 dBm C 36000000 Gl
Log N
18 3 StartFreq
dB/ 5.27750680 GHz
Offst
21
4B Stop Freq
5.32250680 GHz
CF Step
L™ wenl| 4.58008008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On nff
Swp —
Center 5308 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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PSD Plot on 802.11n (HT-20) Channel 60 - Chain 2

. Agilent 22:07:22 Sep 13, 2610 RL Freq/Channel
Mkrl 5.3084 G35 GHz Center Freq
Eg;m%@ dBm #Atten 26 dB 3.897 dBm 5 30000000 Gl
Log )
18 $ StartFreq
dB/ 527750008 GHz
Offst
21
4B Stop Freq
5.32250008 GHz
CF Step
4.50000008 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5308 088 GHz Span 45 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 64 - Chain 0

# Agilent 20:27:37 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.326 85 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,822 dBm € 32000000 Gia
Log N
18 5 StartFreq
dB/ 5.29500008 GHz
Offst
3% Stop Freq
5.34500000 GHz
CF Step
o o 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5320 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-20) Channel 64 - Chain 1
¥ Agilent 20:26:54 Oct 19, 2010

R TS$|Freq/Channel

Ref 28 dBm

#Atten 30 dB

Mkrl 5.325 43 GHz

3.868 dBm

Center Freq

#5amp
Log

18
dB/

f+ 3y

Dffst
26

dB

2.32080880 GHz

StartFreq
5.29500008 GHz

StopFre
5.34500008 GHz

[l

#PAvg
168

Wl 52
53 FS

£t

FTun
Swp

Center 5.320 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

CF Step
DOEERE6E MHz
Man

Do
=
o

=
= =
) = ‘
(=] ==
= =
w =0
=
= @2
= = hn
o8 a
o g
|m7¢ Te

PSD Plot on 802.11n (HT-20) Channel 64 - Chain 2

# Agilent 20:26:07 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.323 80 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 2.785 dBm £ 35000000 Gl
Log )
16 1 StartFreq
dB/ & 5.29500000 GHz
Offst
ﬁg Stop Freq
5.34500008 GHz
CF Ste
500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5320 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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PSD Plot on 802.11n (HT-20) Channel 100 - Chain 0

# Agilent 20:28:30 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.496 @5 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,739 dBm C.CA000000 Gl
Log )
18 o StartFreq
dB/ 547500000 GHz
Offst
ﬁé Stop Freq
5.52500008 GHz
CF Step
— 5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5500 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 100 - Chain 1

# Agilent 20:29:19 0Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.494 55 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,347 dBm C SRE00000 Gl
Log ‘ N
18 5 StartFreq
dB/ 547500000 GHz
Offst
3% Stop Freq
5.52500008 GHz
CF Step
Ly 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5500 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-20) Channel 100 - Chain 2
¥ Agilent 20:39:01 Oct 19, 2010

R TS$|Freq/Channel

Ref 28 dBm

#Atten 30 dB

Mkrl 5.587 15 GHz

3.137 dBm

Center Freq

#5amp
Log

2.00880880 GHz

18
dB/

S

Dffst
27

dB

StartFreq
547500000 GHz

StopFre
5.52500008 GHz

[l

#PAvg
168

Wl 52
53 FS

£t

FTun
Swp

Center 5.508 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

CF Step
DOEERE6E MHz
Man

Do
=
o

=
= =
) = ‘
(=] ==
= =
w =0
=
= @2
= = hn
o8 a
o g
|m7¢ Te

PSD Plot on 802.11n (HT-20) Channel 120 - Chain O

# Agilent 20:32:41 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.606 75 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4.695 dBm 5 60000000 Gl
Log )
14 > Start Freq
dB/ 5.57500008 GHz
Offst
ﬁé Stop Freq
562500008 GHz
CF Ste
o 500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5600 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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PSD Plot on 802.11n (HT-20) Channel 120 - Chain 1

# Agilent 20:31:58 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.685 6@ GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,853 dBm 5 60000000 Gl
Log )
14 > Start Freq
dB/ 5.57500008 GHz
Offst
ﬁé Stop Freq
5.62500008 GHz
CF Step
5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5600 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 120 - Chain 2

# Agilent 20:31:15 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.593 88 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 3.487 dBm C 60000000 Gl
Log N
18 Y StartFreq
dB/ 5.57500008 GHz
Offst
3% Stop Freq
5.62500008 GHz
CF Step
. || 500000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5600 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-20) Channel 140 - Chain 0

H Agilent 20:33:27 Oct 19, 2010 R TS[Freq/Channel
T 5695 70 Rl e
Ref 20 dbn #htten 30 dB 5.645 dm [| SELer Fred

Log s

18 StartFreq

dB/ 5.67500680 GHz

Offst

ﬁé Stop Freq
5.72500880 GHz

e

CF Step
ol 5.06000008 MHz
#PFug Auto Man

168 —

WL 52 Freq Offset

$3 Fs 0.99900000 Hz

£ .

F%u)n Signal Track
On 0ff

Swp =

Center 5,708 08 GHz Span 58 MHz ‘

#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)

PSD Plot on 802.11n (HT-20) Channel 140 - Chain 1

# Agilent 20:34:16 Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.696 6@ GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 5.304 dBm € 70000000 Gl
Log .
18 & StartFreq
dB/ 5.67500600 GHz
Offst
gé Stop Freq
5.72500000 GHz
CF Step
5.00000608 MHz
#PAvg Auto Man
168

WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track

On 0ff
Swp =
Center 5,708 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)

I
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PSD Plot on 802.11n (HT-20) Channel 140 - Chain 2

# Agilent 20:34:58 0Oct 19, 2610 R T S|Freg/Channel
Mkrl 5.786 85 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,826 dBm € 70000000 Gl
Log N
18 5 StartFreq
dB/ 5.67500000 GHz
Offst
3% Stop Freq
5.72500000 GHz
CF Step
5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,708 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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<Beam-Forming On: 2x3>

PSD Plot on 802.11n (HT-20) Channel 36 - Chain 0

. Agilent 13:56:21 Oct 21, 2018 R T |Freq/Channel
Mkrl 5.185 398 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 1.443 dBm C 13000000 Gl
Log
14 N Start Freq
dB/ 1 o 5.15500000 GHz
Offst
5%‘7 Stop Freq
5.20500008 GHz
CF Step
5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
33 FS B.AAAREARE Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5150 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|

PSD Plot on 802.11n (HT-20) Channel 36 - Chain 1

. Agilent 13:57:39 Oct 21, 2018 R T |Freq/Channel
Mkrl 5.184 28 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -0.858 dBm C 13000000 Gl
Log
18 R StartFreq
dB/ FS 5.15500088 GHz
Offst
5%‘7 Stop Freq
5.20500008 GHz
CF Step
5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5150 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-20) Channel 44 - Chain 0
¥ Agilent 14:03:08 Oct 21, 2010

R T

Freq/Channel

Ref 28 dBm

#Atten 30 dB

Mkrl 5.226 68 GHz

8.549 dBm

#5amp
Log

18
dB/

on

Dffst
25.7

dB

Center Freq
5.22000000 GHz

StartFreq
5.19500008 GHz

StopFre
5.24500008 GHz

s

#PAvg
168

Wl 52
53 FS

£t

FTun
Swp

Center 5.220 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

CF Step
DOEERE6E MHz
Man

Do
=
o

=
= =
) = ‘
(=] ==
= =
w =0
=
= @2
= = hn
o8 a
o g
|m7¢ Te

PSD Plot on 802.11n (HT-20) Channel 44 - Chain 1

. Agilent 14:02:06 0Oct 21, 2018 R T |Freq/Channel
Mkrl 5.225 98 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -B.613 dBm 535000000 Gl
Log )
18 StartFreq
dB/ x 5.19500008 GHz
Offst
5%‘7 Stop Freq
5.24500008 GHz
CF Ste
500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5220 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-20) Channel 48 - Chain 0
H Agilent 14:07:42 Oct 21, 2010

R T

Freq/Channel

Ref 28 dBm

#Atten 30 dB

Mkrl 5.245 98 GHz

8.476 dBm

Center Freq

#5amp
Log

2.24080880 GHz

18
dB/

Lo

StartFreq
5.21500088 GHz

Dffst
25.7

dB

StopFre
5.26500008 GHz

s

CF Step

#PAvg
168

[}

DOEERE6E MHz
Man

I
=
—
o

Wl 52
53 FS

£t

FTun
Swp

Center 5.248 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

=
= =
) = ‘
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= =
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=
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PSD Plot on 802.11n (HT-20) Channel 48 - Chain 1

. Agilent 14:08:29 Oct 21, 2010 R T |Freq/Channel
Mkrl 5.246 68 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -8.423 dBm £ 34000000 Gl
Log )
18 StartFreq
dB/ & 5.21500088 GHz
Offst
5%‘7 Stop Freq
5.26500008 GHz
CF Ste
500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5248 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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PSD Plot on 802.11n (HT-20) Channel 52 - Chain 0

. Agilent 99:46:58 Hov 16, 2018 R T |Freq/Channel
Mkrl 5.253 65 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB £6.536 dBm 5 26000008 Gl
Log 1
18 o StartFreq
dB/ 5.23500088 GHz
Dffst
gg Stop Freq
5.28500088 GHz
CF Step
5.6ee06088 MHz
#PAvg Auto Man
169
WL 52 Freq Offset
33 FS B.6000060E Hz
£ .
F'I('u)n Signal Track
On Off
Swp =
Center 5260 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 52 - Chain 1

. Agilent 10:32:43 Nov 16, 2018 R T |Freq/Channel
Mkrl 5.254 55 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,551 dBm € 26000000 Gl
Log ‘ B
18 P StartFreq
dB/ 5.23500000 GHz
Offst
3% Stop Freq
5.28500000 GHz
CF Step
— > 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5260 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-20) Channel 60 - Chain 0

. Agilent 99:49:07 HNov 16, 2018 R T |Freq/Channel
Mkrl 5.385 45 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 5.881 dBm 5 30000000 Gl
Log )
18 b StartFreq
dB/ 5.27500008 GHz
Offst
ﬁg Stop Freq
5.32500000 GHz
CF Step
7 5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5308 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 60 - Chain 1

. Agilent 10:24:57 Hov 16, 2018 R T |Freq/Channel
Mkrl 5.294 15 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 3.565 dBm € 30000000 Gl
Log N
18 i StartFreq
dB/ 5.27500008 GHz
Offst
3% Stop Freq
5.32500000 GHz
CF Step
—r e 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5308 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-20) Channel 64 - Chain 0
H Agilent 14:26:59 Oct 21, 2010

R T

Freq/Channel

Ref 28 dBm

#Atten 30 dB

Mkrl 5.325 53 GHz

3.652 dBm

#5amp
Log

18
dB/

S

Dffst
26

dB

Center Freq
5.32000000 GHz

StartFreq
5.29500008 GHz

StopFre
5.34500008 GHz

[l

#PAvg
168

Wl 52
53 FS

£t

FTun
Swp

Center 5.320 88 GHz
#Res BH 1 MHz

#YBH 3 MHz

Span 58 MHz
Sweep 1 ms (1001 pts)

CF Step
DOEERE6E MHz
Man

Do
=
o

=
= =
) = ‘
(=] ==
= =
w =0
=
= @2
= = hn
o8 a
o g
|m7¢ Te

PSD Plot on 802.11n (HT-20) Channel 64 - Chain 1

. Agilent 14:20:15 Oct 21, 2018 R T |Freq/Channel
Mkrl 5.325 18 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 2.413 dBm £ 35000000 Gl
Log )
19 1 StartFreq
dB/ $ 5.29500000 GHz
Offst
ﬁg Stop Freq
5.34500008 GHz
CF Ste
500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
$3 Fs 0.99900000 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5320 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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PSD Plot on 802.11n (HT-20) Channel 100 - Chain 0

. Agilent 14:24:04 Oct 21, 2018 R T |Freq/Channel
Mkrl 5.492 35 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 5.885 dBm C.CA000000 Gl
Log . )
19 o StartFreq
dB/ 547500000 GHz
Offst
5%‘3 Stop Freq
5.52500008 GHz
CF Step
5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5500 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 100 - Chain 1

. Agilent 14:24:58 Oct 21, 2010 R T |Freq/Channel
Mkrl 5.496 @5 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 5.237 dBm C SRE00000 Gl
Log N
14 > Start Freq
dB/ 547500000 GHz
Offst
5%‘3 Stop Freq
5.52500008 GHz
CF Step
5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5500 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-20) Channel 120 - Chain 0

. Agilent 14:29:45 Oct 21, 2010 R T |Freq/Channel
Mkrl 5.685 65 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 5.317 dBm 5 60000000 Gl
Log s )
18 E StartFreq
dB/ 5.57500008 GHz
Offst
5%‘3 Stop Freq
5.62500008 GHz
CF Step
m 5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5600 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 120 - Chain 1

. Agilent 14:28:28 Oct 21, 2010 R T |Freq/Channel
Mkrl 5.682 55 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,292 dBm C 60000000 Gl
Log N
19 5 StartFreq
dB/ 5.57500008 GHz
Offst
5%‘3 Stop Freq
5.62500008 GHz
CF Step
. 5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5600 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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PSD Plot on 802.11n (HT-20) Channel 140 - Chain 0

. Agilent 20:07:51 Oct 25, 2018 R T |Freq/Channel
Mkrl 5.781 48 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 5.181 dBm 5 70000000 Gl
Log )
18 & StartFreq
dB/ 5.67500000 GHz
Offst
5%‘3 Stop Freq
5.72500000 GHz
CF Step
I 5.00000008 MHz
#PAvg Auta Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5,708 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 140 - Chain 1

. Agilent 20:08:51 Oct 25, 2018 R T |Freq/Channel
Mkrl 5.692 35 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 4,087 dBm € 70000000 Gl
Log N
18 : StartFreq
dB/ 5.67500000 GHz
Offst
5%‘3 Stop Freq
5.72500000 GHz
CF Step
v || 500000088 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5,708 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
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<Beam-Forming Off; 3x3>

PSD Plot on 802.11n (HT-20) Channel 36 - Chain 0

. Agilent 18:05:59 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.185 48 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB 0,828 dBm C 13000000 Gl
Log
18 X StartFreq
dB/ b 5.15500088 GHz
Offst
5%‘7 Stop Freq
5.20500008 GHz
CF Step
5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
33 FS B.AAAREARE Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5150 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|

PSD Plot on 802.11n (HT-20) Channel 36 - Chain 1

. Agilent 18:06:36 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.185 85 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -0.677 dBm C 13000000 Gl
Log
18 StartFreq
dB/ x 5.15500088 GHz
Offst
5%‘7 Stop Freq
5.20500008 GHz
CF Step
5.00000008 MHz
#PAvg Auto Man
166
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp —
Center 5150 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
|
SPORTON INTERNATIONAL INC. Page Number 1 199 of 691
TEL : 886-3-327-3456 Report Issued Date : Nov. 17, 2010
FAX : 886-3-328-4978 Report Version : Rev. 01

FCC ID : PPD-AR5BHB112
IC : 4104A-AR5BHB112



SPORTON LAB.

FCC/IC RF Test Report

Report No. : FR0OO0823B

PSD Plot on 802.11n (HT-20) Channel 36 - Chain 2
¥ Agilent 18:07:13 Oct 23, 2010

R T

Freq/Channel

Mkrl 5.178 55 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -2.285 dBm 5 13000000 Gl
Log )
18 StartFreq
dB/ 1 5.15500868 GHz
Offst 4
5%‘7 Stop Freq
5.20500008 GHz
CF Step
500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5150 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I

PSD Plot on 802.11n (HT-20) Channel 44 - Chain O

. Agilent 18:09:04 Oct 23, 2010 R T |Freq/Channel
Mkrl 5.225 45 GHz Center Freq
Eg;m%@ dBm #Atten 30 dB -8.714 dBm 535000000 Gl
Log )
18 StartFreq
dB/ 5.19500008 GHz
Offst
5%‘7 Stop Freq
5.24500008 GHz
CF Ste
500000068 MHz
#PAvg Auta Man
108
WL 52 Freq Offset
53 FS 6.06600008 Hz
£ .
F%u)n Signal Track
On 0ff
Swp =
Center 5220 08 GHz Span 58 MHz ‘
#Res BW 1 MHz #UBH 3 MHz Sweep 1 ms (1001 pts)
I
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